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Declaration

Neutron represents to the client that testing is done in accordance with standard procedures as applicable
and that test instruments used has been calibrated with the standards traceable to National Measurement
Laboratory (NML) of R.O.C., or National Institute of Standards and Technology (NIST) of U.S.A.

Neutron's reports apply only to the specific samples tested under conditions. It is manufacture’s
responsibility to ensure that additional production units of this model are manufactured with the identical
electrical and mechanical components. Neutron shall have no liability for any declarations, inferences or
generalizations drawn by the client or others from Neutron issued reports.

Neutron’s reports must not be used by the client to claim product endorsement by the authorities or any
agency of the Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
Neutron-self, extracts from the test report shall not be reproduced except in full with Neutron’s authorized
written approval.

Neutron’s laboratory quality assurance procedures are in compliance with the 1SO Guide 17025
requirements, and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Iltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1 CERTIFICATION

Equipment : Mobile Computer

Brand Name : CIPHERLAB

Model Name : 9700

Applicant : CIPHERLAB CO., LTD.

Date of Test : Apr. 09, 2014 ~ Apr. 23, 2014

Standard(s) : FCC Part 15, Subpart C(15.247): 2013
ANSI C63.4: 2009

standards by Neutron Engineering Inc. EMC Laboratory.

standard and technical standard(s).

The above equipment has been tested and found compliance with the requirement of the relative

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
NEI-FCCP-1-1404142) were obtained utilizing the test procedures, test instruments, test sites that
has been accredited by the Authority of TAF according to the ISO-17025 quality assessment
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2.SUMMARY OF TEST RESULTS

(1) N/A: denotes test is not applicable in this test report.

5725-5825 MHz (IEEE 802.11a/n).

Guidelines of DTS)

Standard Clause Test Item Result
15.207 Conducted Emission PASS
15.247 (c) Antenna conducted Spurious Emission PASS
15.247 (a)(2) 6dB Bandwidth PASS
15.247 (b) Maximum Peak Conducted Output Power PASS
15.247 (c) Radiated Spurious Emission PASS
15.247 (d)(e) Power Spectral Density PASS
15.205 Restricted Bands PASS
15.203 Antenna Requirement PASS

NOTE:

(2) This test report only covers radio operating bands: 2400-2483.5 MHz (IEEE 802.11b/g/n) and

The test for radio operating bands: 5150-5250 MHz, 5250-5350 MHz and 5470-5725 MHz
(IEEE 802.11a/n) is covered in another test report: NEI-FCCP-2-1404142.

(3) The test follows FCC KDB Publication NO. 558074 D01 DTS Meas Guidance v03r01(Measurement

Report No.: NEI-FCCP-1-1404142
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2.1 TEST FACILITY
The test facilities used to collect the test data in this report:

Conducted emission Test:
C02: (VCCI RN: C-3477; FCC RN: 614388; FCC DN: TW1054)
1F., No. 61, Ln. 77, Sing-ai Rd., Neihu Dist., Taipei City 114, Taiwan (R.O.C.)

Radiated emission Test (Below 1 GHz):
CBO08: (FCC RN: 614388; FCC DN: TW1054; IC Assigned Code: 4428C-1)
1F., No. 61, Ln. 77, Sing-ai Rd., Neihu Dist., Taipei City 114, Taiwan (R.O.C.)

Radiated emission Test (Above 1 GHz):
CB08: (VCCI RN: G-91; FCC RN: 614388; FCC DN: TW1054; IC Assigned Code: 4428C-1)
1F., No. 61, Ln. 77, Sing-ai Rd., Neihu Dist., Taipei City 114, Taiwan (R.O.C.)

2.2 MEASUREMENT UNCERTAINTY

The measurement uncertainty is not specified by FCC rules and for reference only.
The reported uncertainty of measurement y + U where expended uncertainty U is based on a

standard uncertainty multiplied by a coverage factor of k=2 providing a level of confidence of

approximately 95%.
The measurement instrumentation uncertainty considerations contained in CISPR 16-4-2.

A. Conducted emission test:

Test Site Measurement Frequency Range U (dB) NOTE
C02 150 kHz ~ 30 MHz 2.59
B. Radiated emission test:
Test Site ltem Measurement Frequency Range Uncertainty NOTE
30 - 200MHz 3.35dB
Horizontal 200 - 1000MHz 3.11dB
Radiated Polarization 1-18GHz 3.97 dB
CB08 | emission at 18 - 40GHz 4.01dB
3m 30 - 200MHz 3.22 dB
Vertical 200 - 1000MHz 3.24 dB
Polarization 1-18GHz 4.05 dB
18 - 40GHz 4.04 dB

Our calculated Measurement Instrumentation Uncertainty is shown in the tables above. These are our U,
values in CISPR 16-4-2 terminology.
Since Table 1 of CISPR 16-4-2 has values of measurement instrumentation uncertainty, called U¢spr, as
follows:
Conducted Disturbance (mains port) — 150 kHz — 30 MHz: 3.6 dB
Radiated Disturbance (electric field strength on an open area test site or alternative test site) —
30 MHz - 1000 MHz: 5.2 dB
It can be seen that our Uy, values are smaller than Ucgpr.
If Uiz is less than or equal to Ugispr, then:
— compliance is deemed to occur if no measured disturbance level exceeds the disturbance limit;
— non-compliance is deemed to occur if any measured disturbance level exceeds the disturbance limit.
If Upap is greater than Ugispr, then:
— compliance is deemed to occur if no measured disturbance level, increased by (U4, - Ucispr), €xceeds
the disturbance limit;
— non-compliance is deemed to occur if any measured disturbance level, increased by (U, - Ucispr),

exceeds the disturbance limit.

Report No.: NEI-FCCP-1-1404142 Page 9 of 155
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3 GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Mobile Computer

Brand Name CIPHERLAB

Model Name 9700

OEM Brand/Model Name | N/A

Model Difference N/A

Operation Frequency 2412~2462 MHz, 5745~5825 MHz

DBPSK, DQPSK, CCK, BPSK, QPSK, 16QAM,
64QAM, MIMO

2412~2462 MHz:
IEEE 802.11b: DSSS
Modulation Type IEEE 802.11g: OFDM
IEEE 802.11n: OFDM (1 TX & 1 RX)
5745~5825 MHz:
IEEE 802.11a: OFDM
IEEE 802.11n: BPSK (1 TX & 1 RX)
IEEE 802.11b: 1, 2, 5.5, 11 Mbps
. T itt IEEE 802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
Bit Rate of Transmitter IEEE 802.11n: HT20: 6.5, 7.2, 13.0, 14.4, 19.5,
21.7, 26.0, 28.9, 39.0, 43.3, 52.0, 57.8, 58.5,
65.0, 72.2 Mbps
Peak Output Power:
2412~2462 MHz:
IEEE 802.11b: 14.94 dBm (0.0312 W)
Maximum Conducted IEEE 802.11g: 20.83 dBm (0.1211 W)
Output Power IEEE 802.11n (20 MHz): 20.26 dBm (0.0312 W)
5745~5825 MHz:
IEEE 802.11a: 16.61 dBm (0.0458 W)
IEEE 802.11n (20 MHz): 16.54 dBm (0.0451 W)

1. Battery supplied.
2. DC Voltage supplied from External Power Supply.
1. Li-ion BATTERY PACK: 3.7V
2. External Power Supply:
I/P: AC 100-240V 47-63Hz 0.58A MAX /
O/P: DC 5V 4A 20W MAX
Connecting I/O Port(s) Please refer to the User's Manual
1 * Keypad (optional): 53 Keys, 38 Keys or 30 Keys
1 * Li-ion BATTERY PACK (optional):
(1) CIPHERLAB, BA-0083A6, 3.7V 3600mAh, 13.32Wh
(2) CIPHERLAB, BA-0085A4, 3.7V 5400mAh, 19.98Wh
1 * Reader (optional): SE-4500+PL4507, SE-4500, SE-955, EX25 or
Products Covered SE-1524.
1 * Snap-On Cable (optional):
(1) RS-232 Type
(2) USB Type
1 * External Power Supply: ADAPTER TECH., STD-05040T
1 * Pistol (optional)
EUT Maodification(s) N/A

Power Source

Power Rating

Report No.: NEI-FCCP-1-1404142 Page 10 of 155



NOTE:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the User's
Manual.
2. Channel List:

2412-2462 MHz Band (IEEE 802.11b/g/n (20MHz))

Channel Frequency (MHz) | Channel Frequency (MHz) | Channel Frequency (MHz)
01 2412 05 2432 09 2452
02 2417 06 2437 10 2457
03 2422 07 2442 11 2462
04 2427 08 2447
5745-5825 MHz Band (IEEE 802.11a/n (20MHz))
Channel Frequency (MHz) | Channel Frequency (MHz) | Channel Frequency (MHz)
149 5745 157 5785 165 5825
153 5765 161 5805
. Table for Filed Antenna
Gain (dBi) Note
Ant. Brand Model Name | Antenna Type | Connector 524G 5G 54G | 5G6
1 CIPHERLAB | KX00000060113 | Main Antenna N/A 1.95 | 252 | TX/IRX | TX
CIPHERLAB |KX00000060122| Div Antenna N/A N/A 3.11 N/A | RX
. The EUT provides 1 completed transmitter and 1 receiver (1T1R).
2412-2462 MHz Band
Modulated type TX Function
IEEE 802.11b 1TX
IEEE 802.11g 1TX
IEEE 802.11n (20MHz) 1TX
5745-5825 MHz Band
Modulated type TX Function
IEEE 802.11a 1TX
IEEE 802.11n (20MHz) 1TX

Report No.: NEI-FCCP-1-

1404142
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system was
pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT operation
mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

2412-2462 MHz Band
Test Items IEEE Mode Data Rate | Channel | Note
Conducted Emission 802.11b DSSS 1 Mbps |06
Antenna conducted Spurious 802.11b DSSS 1 Mbps _|01/06/11
Ersa P 802.11g OFDM 6 Mbps | 01/06/11
802.11n (20 MHz) BPSK MCSO |[01/06/11
802.11b DSSS 1 Mbps |01/06/11
6 dB Bandwidth 802.11g OFDM 6 Mbps |01/06/11
802.11n (20 MHz) BPSK MCSO0 |[01/06/11
. 802.11b DSSS 1 Mbps | 01/06/11
'(\)"jfr')z"t”& Peak Conducted  rg55 119 OFDM | 6 Mbps | 01/06/11
802.11n (20 MHz) BPSK MCSO0 [01/06/11
Radiated Spurious Emission
(30 MHz to 1 GHz) 802.11n (20 MHz) OFDM MCSO |06
. , o 802.11b DSSS 1 Mbps | 01/06/11
Zi‘l‘j;e? ng“Z")'O“S Emission 1562 11g OFDM | 6 Mbps |01/06/11
802.11n (20 MHz) BPSK MCSO0 [01/06/11
802.11b DSSS 1 Mbps |01/06/11
Restricted Bands 802.11g OFDM 6 Mbps |01/06/11
802.11n (20 MHz) BPSK MCSO |[01/06/11
Antenna Requirement - - -
5745-5825 MHz Band
Test Items IEEE Mode Data Rate | Channel | Note
Conducted Emission 802.11a OFDM 6 Mbps |157
Antenna conducted Spurious [802.11a OFDM 6 Mbps |149/157/165
Emission 802.11n (20 MHz) BPSK MCSO0 |149/157/165
. 802.11a OFDM 6 Mbps | 149/157/165
6 dB Bandwidth 802.11n (20 MHz) | BPSK | MCSO |149/157/165
Maximum Peak Conducted [802.11a OFDM 6 Mbps |149/157/165
Output Power 802.11n (20 MHz) BPSK MCSO0 |149/157/165
Radiated Spurious Emission
(30 MHz to 1 GHz) 802.11n (20 MHz) OFDM MCSO |157
Radiated Spurious Emission [802.11a OFDM 6 Mbps | 149/157/165
(above 1 GHz) 802.11n (20 MHz) BPSK MCSO0 |149/157/165
Antenna Requirement - - -

NOTE: The measurements are performed at the high, middle, low available channels.

Report No.: NEI-FCCP-1-1404142
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING

During testing channel & power controlling software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of the

final end product.

2412-2462 MHz Band
IEEE 802.11b 802.11g
Test software Version SRU v3.03.10 SRU v3.03.10
Frequency 2412 MHz | 2437 MHz | 2462 MHz | 2412 MHz | 2437 MHz | 2462 MHz
Parameter 100 100 100 100 100 100
2412-2462 MHz Band
IEEE 802.11n (20 MHz)
Test software Version SRU v3.03.10
Frequency 2412 MHz | 2437 MHz | 2462 MHz
Parameter 100 100 100
5745-5825 MHz Band
IEEE 802.11a 802.11n (20 MHz)
Test software Version SRU v3.03.10 SRU v3.03.10
Frequency 5745 MHz | 5785 MHz | 5825 MHz | 5745 MHz | 5785 MHz | 5825 MHz
Parameter 100 100 100 100 100 100

Report No.: NEI-FCCP-1-1404142
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT

Report No.: NEI-FCCP-1-1404142
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3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.

Item Equipment Mfr/Brand | Model/Type No. FCCID Series No. Note

E-1 Mobile —|cipHERLAB| 9700 Q3N-9700 N/A EUT
Computer

Item | Shielded Type | Ferrite Core Length Note

N/A - - - -

NOTE: The support equipment was authorized by Declaration of Conformity (DOC).

Report No.: NEI-FCCP-1-1404142

Page 15 of 155



Nest iy,
% i

@l’r Neutron Engineering Inc.
e 15

4 CONDUCTED EMISSION

4.1 LIMIT
FREQUENCY Class A (dBuV) Class B (dBuV)
(MHz) Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 -46 *
0.50-5.0 73.00 60.00 56.00 46.00
5.0-30.0 73.00 60.00 60.00 50.00
NOTE:

1. The tighter limit applies at the band edges.
2. The limit of " * " marked band means the limitation decreases linearly with the logarithm of the
frequency in the range.
3. The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)
Margin Level = Measurement Value — Limit Value

4.2 MEASUREMENT INSTRUMENTS LIST

Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 LISN Schwarzbeck NSLK 8127 8127685 Jan. 08, 2015
2 Test Cable TIMES CFD300-NL Co1 Jun. 16, 2014
3 | Spectrum Analyzer Agilent N9020A MY51160196 Jun. 20, 2014

Measurement EZ EMC
4 Software EZ (Version NB-02A) N/A N/A

NOTE: N/A: denotes no modelname, no serial No. or no calibration specified.
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4.3 TEST PROCEDURES

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected to
the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the

cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

NOTE:

a. Reading in which marked as Peak, QP or AVG means measurements by using are Quasi-Peak or
Average Mode with Detector BW=9 kHz (6 dB Bandwidth).

b. All readings are Peak Mode value unless otherwise stated QP or AVG in column of Note. If the
Peak or QP Mode Measured value compliance with the QP Limits and lower than AVG Limits, the
EUT shall be deemed to meet both QP & AVG Limits and then only Peak or QP Mode was
measured, but AVG Mode didn‘t perform.

4.4 TEST SETUP LAYOUT

Vertical Reference Ground Plane

Test Receiver

L Horizontal Reference Ground Plane

4.5 DEVIATION FROM TEST STANDARD

No deviation

Report No.: NEI-FCCP-1-1404142 Page 17 of 155
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4.6 EUT OPERATING CONDITIONS

The EUT used during radiated and/or conducted emission measurement was designed to
exercise in a manner similar to a typical use.

Report No.: NEI-FCCP-1-1404142
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4.7 TEST RESULTS - 2412-2462 MHZ
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EUT Mobile Computer Model Name 9700
Temperature (24<=C Relative Humidity |46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11b/2437 MHz
Phase: Line
B0 dBu
Limit: —
AVE:
\\ |
1
3
30
20
0.150 0.5 MHz] 5 30,000
Reading Comect Measure-
No. Mk.  Freq. Level Factor ment Limit Ower
MHz dBuV dB dBuV dBuV dB Detector Comment
1 = 0.1723 3880 8.o3 4773 6485 1712 peak
2 02171 3469 920 4389 6293 1904 peak
3 0.5720 2908 B.oy 3805 5600 1795 peak
4 1.3450 2893 9.06 3709 5600 -1801 peak
5 43520 2042 968 3010 5600 -2580 peak
B 24 3498 2329 1022 3351 6000 -2649 peak

Report No.: NEI-FCCP-1-1404142
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EUT Mobile Computer Model Name 9700
Temperature (24<=C Relative Humidity |46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11b/2437 MHz
Phase: Neutral
B0 dBu
\\ [
I
4]
30 " 2
20
0.150 05 MHz] 5 20000
Reading Comect Measure-
Mo. Mk. Freq Level Factor ment Limit Owver
MHz dBuW dB dBuv dBuV dB Detector Comment
1 = 0.1527 4060 8.66 4926 6585 -16.59 peak
2 0.1709 B 8.0, 47 62 6402 -17.30 peak
3 1.3639 2056 9.07 3863 5600 -17.37 peak
4 4. 4060 2081 9.70 3051 600 -2549 peak
5 §.9000 19.86 9.95 29.81 60.00 -3019 peak
i 24 9499 2380 1023 3403 6000 -25097 peak

Report No.: NEI-FCCP-1-1404142
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4.8 TEST RESULTS - 5745-5825 MHZ

EUT Mobile Computer

Model Name 9700

Temperature [24<C

Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11a/5785 MHz

Phase: Line
800 dBuV
Limiit- —
AVE
\\ |'
1
]
30
20
0150 05 MHz) 5 30,000
Reading Comect Measure-
Mo. Mk.  Freq. Level Factor ment Limit Ower
MHz dBuV [ =] dBuV dBuv dB Detector Comment
1 = 0.1662 /07 8.83 4780 6520 -17.30 peak
2 0.2108 3614 924 45.38 6317 -17.79 peak
3 0.2724 3249 8.83 4132 6104 1972 peak
4 1.1389 2862 8.98 3760 5G.00 -1840 peak
5 1.3369 2937 9.06 3843 600 1757 peak
6 24 0998 2620 1021 36.41 6000 -23.59 peak
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EUT Mobile Computer Model Name 9700
Temperature (24<=C Relative Humidity |46%
Test Voltage |AC 120V/60Hz
Test Mode  |IEEE 802.11a/5785 MHz
Phase: Neutral
O dBuV
Limit: —
AVE:
\\ |_
1
2
r|
5
20
20
0.150 05 MHz) 5 30000
Reading Comect Measure-
Mo, MK.  Freq. Level Factor ment Limit Ower
MHz dBuW dB dBuv dBuV dB Detector Comment
1 = 0.1785 3945 9.01 4849 6455 -16.07 peak
2 0.2101 36Th 924 4495 6320 1821 peak
3 0.5810 28 .44 8.96 3740 5600 -18.60 peak
4 1.3189 2940 9.05 3845 5600 1755 peak
5 44329 2160 9.7 AN 5600 -246% peak
6 24 8599 2313 1023 3336 6000 -2664 peak
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5 ANTENNA CONDUCTED SPURIOUS EMISSION

5.1 LIMIT
Test Item Frequency Range (MHz) Limit
Antenna conducted Spurious 20 dB less than the peak value
o 30-25000
Emission of fundamental frequency

5.2 MEASUREMENT INSTRUMENTS LIST

Iltem | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-30 100854 Sep. 08, 2014

NOTE: N/A: denotes no modelname, no serial No. or no calibration specified.

5.3 TEST PROCEDURES

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = Auto.

5.4 TEST SETUP LAYOUT

EUT SPECTRUM
ANALYZER

5.5 DEVIATION FROM TEST STANDARD
No deviation
5.6 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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5.7 TEST RESULTS - 2412-2462 MHZ

EUT Mobile Computer

Model Name 9700

Temperature (26°C

Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11b

Channel of Worst Data

The max. radio frequency power in any 100 kHz |The max. radio frequency power in any 100 kHz

bandwidth outside the frequency band bandwidth within the frequency band.
FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
2398.20 -43.65 2497.80 -48.74
Result

power.

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
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Ref Z0 dEm "hAtt 30 dB SWT 10 ms

IEEE 802.11b/The max. radio frequency power in any
100kHz bandwidth outside the frequency band

*RBW 100 kEz Mar
*VBW 300 kH=z

20 Offfer 0.% dB

|- &0
|70
1
-80
Start 2.323 GH:z 10 MEz/ Step 2.423 GHz

Date: 10.APR.Z014 16:19:56

®

Ref Z0 dEm "hAtt 30 dB SWT 10 ms

IEEE 802.11b/The max. radio frequency power in any
100 kHz bandwidth within the frequency band

*RBW 100 kEz Mar
*VBW 300 kH=z

20 Offfer 0.% dB

|- &0
|70
Fd
-80
Start 2.452 GH:z 10 MEz/ Step 2.552 GHz

Date: 10.APR.Z014 16:26:33
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IEEE 802.11b/2412 MHz/10 Harmonic of the frequency
® *RBW 100 kHEz Marker 2 [T1 ]

Ref Z0 dEm "hAtt 30 dB SWT 2.5 =

20 Offfer 0.% dB

=80

Start 30 MHEz 2.497 GHz/ Stop 25 GHz

Date: 10.APR.Z014 16:19:29

IEEE 802.11b/2437 MHz/10 Harmonic of the frequency

® *RBW 100 kHz
*VEW 300 kHz

Ref 20 dBm *Att 30 dB SWT 2.5 =
20 Offket O0.% dB Marker| 1 [T1 }
Ex
[viev) "
VL
-1
-z 1
30
B . W
&0
70
=60
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 10.AFR.2014 16:23:41
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IEEE 802.11b/2462 MHz/10 Harmonic of the frequency

® RBW 100 kHz Mark
VBW 300 kHz

Ref 20 dBm Att 30 dB SWT 2.5 =
20 Offket O0.% dB Marker| 1 [T1 }
[viev) ]
-1
30
" . W’j
60
70
=60
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 10.AFR.2014 16:26:07
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity |46%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11g

Channel of Worst Data

The max. radio frequency power in any 100kHz

The max. radio frequency power in any 100 kHz

bandwidth outside the frequency band bandwidth within the frequency band.
FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
2400.00 -37.75 2486.20 -47.51
Result

power.

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired

Report No.: NEI-FCCP-1-1404142

Page 28 of 155




IEEE 802.11g/The max. radio frequency power in any
100kHz bandwidth outside the frequency band

® *RBW 100 kHz Marke
*VEW 300 kHz

Ref 20 dBm *Att 30 4B SWT 10 m=
20 Offket 0.5 dB Markler| 1 [T1 |
., shog =
L
T = = 4 Iy
- i ._-:‘..
H’ | [
— s —TE Tt t
30
40 ! /ﬂj
L
L Fihrot [T T T Lo o ol s LLa iy .
¥y han=4 i Lo e i e
=80
Start 2,323 GHz 10 MH=z/ Stop 2.423 GH=z

Date: 10.APR.2014 16:42:29

IEEE 802.11g/The max. radio frequency power in any
100 kHz bandwidth within the frequency band

® *RBW 100 kHz Marks
*VEW 300 kHz

Ref 20 dBm *Att 30 dB SWT 10 m=
20 Offket 0.5 dB Marker| 1 [T1 )
, - AR n
-
= b al i

\“‘w

=80

Start 2,452 GHz 10 MH=z/ Stop 2.552 GH=z

Date: 10.APR.2014 16:49:52
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IEEE 802.119/2412 MHz/10 Harmonic of the frequency

@ *REW 100 kHz Marke:r
“VEBW 300 kHz

Ref 20 dBm *att 30 dB SWT 2.5 s  24.900120000
20 Offget 0.5 4B
dBm
10 == |IEH
O -

" . . M
aa 1 LALALL Al 2l " PORAL) . [ .f’Lb‘|
e b P s %

&0
|- 70
-80
Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 10.APR.Z2014 16:41:4%

IEEE 802.119/2437 MHz/10 Harmonic of the frequency
*RBW 100 kHz Marker 2 [T1 ]

Ref 20 dBm *hAtt 0 dB SWT 2.5 =
20 Offret 0.% dB Marker|[ 1 [Tl |
EX
jrew]
VL
- 11
+ =
30
B . ww
)
70
-&0
Center 12.515 GH=z 2.4%7 GHz/ Span 24.97 GHz
Dat FR.2014 16:45:11
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IEEE 802.119/2462 MHz/10 Harmonic of the frequency

® REW 100 kHz Marker
VEW 300 kHz 41.86 dBn

Ref 20 dBm Attt 30 4B SWT 2.5 =
20 Offget 0.5 4B
10
VIEW|
0 .
10
0 - -
40

%

&
o«
[
P
<

ool - TP L T N R AR

&0
|- 70
-80
Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 10.APR.Z2014 16:4%:17
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity |46%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHZz)

Channel of Worst Data

The max. radio frequency power in any 100kHz

The max. radio frequency power in any 100 kHz

bandwidth outside the frequency band bandwidth within the frequency band.
FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
2398.80 -38.19 2485.50 -45.79
Result

power.

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
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IEEE 802.11n (20 MHz)/The max. radio frequency power in any
100kHz bandwidth outside the frequency band

*EBW 100 kHz Marke
*WBW 300 kH=z

Ref 20 dBm *Att 30 dB SWT 10 ms
20 Offpet O0.% dB Markfer| 1 [T1 |

T == =H
VL
-1C
=i —rr—— -
30
40

€0

=80

Start 2.323 GHz 10 MH=Z/ Stop 2.423 GHz

LAFPR.Z2014 0 17:00:25

IEEE 802.11n (20 MHz)/The max. radio frequency power in any
100 kHz bandwidth within the frequency band

*EBW 100 kHz Marke
*WBW 300 kH=z

Ref 20 dBm *Att 30 dB SWT 10 m=s
20 Offket O0.% dB Marker| 1 [T1 }

dBm

50 %WWWWWWWW

€0

=80

Start 2.452 GHz 10 MH=Z/ Stop 2.5%2 GHz

10.APR.2014 17:10:54
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IEEE 802.11n (20 MHz)/2412 MHz/10 Harmonic of the frequency

® “REW 100 kHz Mar ke
*VBW 300 kH=z 42.15 dBm

Ref 20 dBm *Aatt 30 dB SWT 2.5 =

20 Offget 0.5 4B

1L 54 dBm
10 =. |IEM

40

&0
|- 70
-80
Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 10.APR.Z2014 16:59%:09

IEEE 802.11n (20 MHZz)/2437 MHz/10 Harmonic of the frequency

*RBW 100 kHz Mar ke
*VBW 300 kH=z
Ref 20 dBm *Aatt 30 dB SWT 2.5 =
o Offpet 0.% dB
59 dBm
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0 =3 ey
40 1
™ Ay ) Rt Ao, PINY J"-\"
= P TV A A = S A
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Date: 10.APR.Z014 17:05:14
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®

Ref

IEEE 802.11n (20 MHz)/2462 MHz/10 Harmonic of the frequency

=10

=

P IRR T Y. LT W
S AP

=80

Span 24.9%7 GHz

Center 12.515 GHz
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5.8 TEST RESULTS - 5745-5825 MHZ

EUT Mobile Computer

Model Name 9700

Temperature (26°C

Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11a

Channel of Worst Data

The max. radio frequency power in any 100kHz |[The max. radio frequency power in any 100 kHz

bandwidth outside the frequency band bandwidth within the frequency band.
FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
5724.80 -35.71 5851.60 -41.66
Result

power.

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
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IEEE 802.11a/The max. radio frequency power in any
100kHz bandwidth outside the frequency band

® *RBW 100 kHz Marke
*VEW 300 kHz

Ref 20 dBm *Att 30 dB *SWT 20 ms
20 Offzet 0.% dB Marker| 1 [Tl |
L, atMels Ex
. 2 [r1 }
e Dl 3.07 dBr ¥ ool
& | l |.—I|

=80

Center 5.711 GH=z 10 MH=z/ Span 100 MH=z

Date: 17.APR.2014 15:19:14

IEEE 802.11a/The max. radio frequency power in any
100 kHz bandwidth within the frequency band

® *RBW 100 kHz Marks
*VEW 300 kHz

Ref 20 dBm *Att 30 dB SWT 20 ms

20 Offzet 0.% dB Marker| 1 [Tl |
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w \u\%\‘

. thwl._, AdB A N g A g A

F1
-80
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Date: 17.APR.2014 15:35:02
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IEEE 802.11a/5745 MHz/10 Harmonic of

*EBW 100 kHz Marker
*WBW 300 kH=z

the frequency

Ref 20 dBm *Att 30 4B SWT 4 =
20 Offget 0.% dB 1|
By i
)
T Y
-1
= 11-13.67 dB
30 .
- a sy A WMW
S, mbu‘\l YA )
=80
Start 30 MH=z 3.997 GH=z/ Step 40 GHz

Date: 17.APR.2014 15:11:52

®

IEEE 802.11a/5785 MHz/10 Harmonic of

*EBW 100 kHz Marker
*WBW 300 kH=z

the frequency
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20 Offget 0.% dB 1|
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IEEE 802.11a/5825 MHz/10 Harmonic of the frequency
EBW 100 kH= Marker 2 [T1 ]

Ref 20 dBm Att 30 dB SWT 4 =
20 Offket O0.% dB Marker| 1 [Tl |

A%
a0

Start 30 MH=z 3.997 GH=z/ Step 40 GHz
17.APR.2014 15:27:3
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity |46%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHZz)

Channel of Worst Data

The max. radio frequency power in any 100kHz

The max. radio frequency power in any 100 kHz

bandwidth outside the frequency band bandwidth within the frequency band.
FREQUENCY(MHz) POWER(dBm) FREQUENCY(MHz) POWER(dBm)
5723.40 -34.00 5851.40 -39.69
Result

power.

In any 100kHz bandwidth outside the frequency band, the radio frequency power is at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest lever of the desired
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Date:
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IEEE 802.11n (20 MHz)/The max. radio frequency power in any

100kHz bandwidth outside the freq

*REBW 100 kHz Mar

*YBW 300 kH=z

uency band

Ref 20 dBm *Att 30 dB SWT 20 ms 57234 SHz
20 Offzet 0.% dB Marker| 1 [Tl |
2155 dJdF
N el qacannhan o
rker| 2 (1 |
1 5 Foiemr o
AR i
-1
LI; +7 J | \
30 Ui*ﬂﬂq | iﬁ&“
- 4.
40 |

PO A A A

Center 5.711 GH=z

17.AFPR.2014 1e:04:24

10 MH=z/

Span 100 MH=z

IEEE 802.11n (20 MHz)/The max. radio frequency power in any

100 kHz bandwidth within the freq

*REBW 100 kHz Mar

*YBW 300 kH=z

uency band

Ref 20 dBm *Att 30 4B SWT 20 m=
20 Offget 0.% dB 1|
. shog =
] L
D1 2.02| JBn 41135
VL
-1
[ D2 -;j;“
— | 2 g h""
" %J}..ﬁ.
[ WINPT A T Y i,
Fl
=80
Center 5.B55 GH=z 10 MH=z/ Span 100 MH=z

17.APR.2014 1&:12:20

Report No.: NEI-FCCP-1-1404142

Page 41 of 155




) Neutron Engineering Inc.

IEEE 802.11n (20 MHz)/5745 MHz/10 Harmo

® “RBW 100 kHz Marke
*VBW 300 kHz

nic of the frequency
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IEEE 802.11n (20 MHZz)/5825 MHz/10 Harmonic of the frequency
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6 6 DB BANDWIDTH

6.1 LIMIT
Test Item Frequency Range (MHz) Limit
: >= 500KHz
Bandwidth 2400-2483.5 (6dB bandwidth)

6.2 MEASUREMENT INSTRUMENTS LIST

Iltem | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-30 100854 Sep. 08, 2014

NOTE: N/A: denotes no modelname, no serial No. or no calibration specified.

6.3 TEST PROCEDURES

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.

b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = Auto.

6.4 TEST SETUP LAYOUT

EUT SPECTRUM
ANALYZER

6.5 DEVIATION FROM TEST STANDARD
No deviation

6.6 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.6 Unless otherwise a special
operating condition is specified in the follows during the testing.
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6.7 TEST RESULTS - 2412-2462 MHZ

EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode ||IEEE 802.11b/2412 MHz, 2437 MHz, 2462 MHz

Frequency 6 dB(iB/lalgg)width 99% OCCLJ(R/iI(Ia—Idz;BandWidth Limit Result
2412 MHz 8.66 12.60 >=500 kHz PASS
2437 MHz 15.13 16.32 >=500 kHz PASS
2462 MHz 15.13 17.48 >=500 kHz PASS
® IEEE 802.11b/2412 MHz/6 dB and 99% Occupied Bandwidth
RBW 100 kHz Delta 1 [T1

Center 2.412 GH=z 2 MHEz/ Span 20 MH=z

Date: 10.APR.2014 16:109:47
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IEEE 802.11b/2437 MHz/6 dB and 99% Occupled Bandwidth

® *RBW 100 kHz
*VEW 300 kHz

Ref 20 dBm *Att 30 4B SWT 2.5 m=
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IEEE 802.11b/2462 MHz/6 dB and 99% Occupled Bandwidth

® *RBW 100 kHz
*VEW 300 kHz
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EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.119/2412 MHz, 2437 MHz, 2462 MHz
Frequenc 6 dB Bandwidth | 99% Occupied Bandwidth Limit Result

quency (MHz) (MHzZ)

2412 MHz 9.06 12.40 >=500 kHz PASS
2437 MHz 15.14 16.32 >=500 kHz PASS
2462 MHz 15.01 17.56 >=500 kHz PASS

® EBW 100 kHz el
VEW 300 kHz

Ref 20 dBm Att i0 dB SWT 2.% m=

IEEE 802.119/2412 MHz/6 dB and 99% Occupied Bandwidth

20 Offget O0.% dB

frrev) DL 2.07] By P WY I )

Center 2.437 SHz 2 MEz/

Date: 10.AFR.2014 16:23:59

an 20 MH=z
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IEEE 802.119/2437 MHz/6 dB and 99% Occupied Bandwidth

® *RBW 100 kHz Delta
*VEW 300 kHz

Ref 20 dBm *Att 30 dB SWT 2.5 ms
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EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/2412 MHz, 2437 MHz, 2462 MHz
Frequenc 6 dB Bandwidth | 99% Occupied Bandwidth Limit Result

quency (MHz) (MHzZ)

2412 MHz 9.06 12.52 >=500 kHz PASS
2437 MHz 15.21 16.40 >=500 kHz PASS
2462 MHz 15.21 17.48 >=500 kHz PASS

IEEE 802.11n (20 MHz)/2412 MHz/6 dB and 99

% Occupied Bandwidth

S OB=21

® EBW 100 kHz
VEW 300 kHz .
Ref 20 dBm Att 30 dB SWT 2.5 ms }.061876247 ME
20 Offget O.% dB 1 l2L &2 i M
Hark ‘1)
S FYAT:
- FK] " 1r u| — m g o ds
& - 1 AN Tl 1 .
L4 [
Lo /. i
;/
0
Center 2,462 GHz MEz/ Span 20 MH=z
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IEEE 802.11n (20 MHz)/2437 MHz/6 dB and 99

® *RBW 100 kHz Delt
*VEW 300 kHz
Ref 20 dBm Att 1 dB SWT 2.5 ms

% Occupied Bandwidth
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6.8 TEST RESULTS - 5745-5825 MHZ

EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity |46%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5745 MHz, 5785 MHz, 5825 MHz

Frequency 6 dB(iB/lalgg)width 99% OCCLJ(R/iI(Ia—Idz;BandWidth Limit Result
5745 MHz 15.09 16.32 >=500 kHz PASS
5785 MHz 15.09 16.36 >=500 kHz PASS
5825 MHz 15.09 16.32 >=500 kHz PASS
@) IEEE 802.11a/5745 MHz/6 dB and 99% Occupied Bandwidth
RBW 100 kHz Delta 1 [T1

Ref Z0 dEm Att 30 dB SWT 20 ms

20 Offfer 0.% dB

1 FK ol

Center 5.74% GHz 2 MH=z/ Span 20 MEz

Date: 17.APR.Z014 15:12:11
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IEEE 802.11a/5785 MHz/6 dB and 99% Occupied Bandwidth

® “RBW 100 kEz Delt
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IEEE 802.11a/5825 MHz/6 dB and 99% Occupied Bandwidth
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EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5745 MHz, 5785 MHz, 5825 MHz

Frequency 6 dB(?Aalgg)width 99% OCCLJ(R/iI(Ia—Idz;BandWidth Limit Result
5745 MHz 15.17 17.52 >=500 kHz PASS
5785 MHz 15.17 17.56 >=500 kHz PASS
5825 MHz 15.05 17.56 >=500 kHz PASS

IEEE 802.11n (20 MHz)/5745 MHz/6 dB and 99% Occupied Bandwidth
® REW 100 kHz Delta 1 [T1 ]

Ref 20 4dBm Att 30 dB SWT 20 ma

zo Offpeat 0.5 B

2 B 1
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IEEE 802.11n (20 MHz)/5785 MHz/6 dB and 99% Occupied Bandwidth
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0
40
- 50
|- 50
=-&0
Center 5.785 GHz 2 MHz/ Span 20 MH=z
Date: 17.APR.2014 16:05:53

IEEE 802.11n (20 MHZz)/5825 MHz/6 dB and 99% Occupied Bandwidth

® *RBW 100 kHz Delt
*VEW 300 kHz

Ref 20 dBm *Att i0 dB SWT 20 m=

20 Offgmt O0.% dB

30
40
Fi
a0
Center 5.825 GHz 2 MHEz/ Span 20 MH=z

Date: 17.AFPR.2014 le:10:18
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7 MAXIMUM PEAK CONDUCTED OUTPUT POWER

7.1 LIMIT
Test Item Frequency Range (MHz) Limit
Maximum Peak Conducted 2400-2483.5 1 watt or 30 dBm
Output Power

7.2 MEASUREMENT INSTRUMENTS LIST

Iltem | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until

1 Power Meter Anritsu ML2495A 1128008 Aug. 15, 2014
Power Meter .

2 Sensor Anritsu MA2411B 1126001 Aug. 15, 2014

3 | Spectrum Analyzer R&S FSP-30 100854 Sep. 08, 2014

NOTE: N/A: denotes no modelname, no serial No. or no calibration specified.

7.3 TEST PROCEDURES

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

the block diagram below.

7.4 TEST SETUP LAYOUT

EUT

7.5 DEVIATION FROM TEST STANDARD
No deviation

7.6 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special
operating condition is specified in the follows during the testing.

Power Meter
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7.7 TEST RESULTS - 2412-2462 MHZ

EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11b/2412 MHz, 2437 MHz, 2462 MHz
Frequenc Peak Output Power Limit Result

drencey (dBm) W) (dBm) W)

2412 MHz 12.93 0.0196 30 1 PASS
2437 MHz 14.03 0.0253 30 1 PASS
2462 MHz 14.94 0.0312 30 1 PASS
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EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.119/2412 MHz, 2437 MHz, 2462 MHz
Frequenc Peak Output Power Limit Result

quency (dBm) (W) (dBm) (W)

2412 MHz 18.22 0.0664 30 1 PASS
2437 MHz 18.47 0.0703 30 1 PASS
2462 MHz 20.83 0.1211 30 1 PASS
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EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/2412 MHz, 2437 MHz, 2462 MHz
Frequenc Peak Output Power Limit Result

drencey (dBm) W) (dBm) W)

2412 MHz 18.88 0.0773 30 1 PASS
2437 MHz 18.62 0.0728 30 1 PASS
2462 MHz 20.26 0.1062 30 1 PASS
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7.8 TEST RESULTS - 5745-5825 MHZ

EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5745 MHz, 5785 MHz, 5825 MHz
Frequenc Peak Output Power Limit Result

quency (dBm) (W) (dBm) (W)

5745 MHz 16.61 0.0458 30 1 PASS
5785 MHz 16.16 0.0413 30 1 PASS
5825 MHz 16.03 0.0401 30 1 PASS
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EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5745 MHz, 5785 MHz, 5825 MHz
Frequenc Peak Output Power Limit Result

quency (dBm) (W) (dBm) (W)

5745 MHz 16.54 0.0451 30 1 PASS
5785 MHz 16.13 0.0410 30 1 PASS
5825 MHz 16.03 0.0401 30 1 PASS
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8.1 LIMIT
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8 RADIATED SPURIOUS EMISSION (9 KHZ TO 1 GHZ)

20 dB in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.
Frequency Range: 9 kHz to 1 GHz
FREQUENCY Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
Frequency Range: above 1 GHz
FREQUENCY Class A (dBuV/m) (at 3m) Class B (dBuV/m) (at 3m)
IRz, PEAK AVERAGE PEAK AVERAGE
above 1 GHz 80 60 74 54

NOTE:

1. The limit for radiated test was performed according to FCC PART 15B.
2. The tighter limit applies at the band edges.
3. Emission level (dBuV/m)=20log Emission level (uV/m).
4. The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain(if use)
Margin Level = Measurement Value — Limit Value
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8.2 MEASUREMENT INSTRUMENTS LIST

Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-30 100854 Sep. 08, 2014
2 Horn Antenna Schwarzbeck BBHA 9120 D-325 Apr. 14, 2015

Microwave :
3 Pre_amplifier Agilent 8449B 3008A01714 Apr. 15, 2015
. Harbour
4 Microflex Cable industries 27478LL142 1m May. 13, 2014
5 Microflex Cable EMC S104-SMA 8m May. 13, 2014
. Harbour
6 Microflex Cable industries 27478LL142 3m May. 13, 2014
7 Test Cable LMR LMR-400 12m May. 14, 2014
8 Test Cable LMR LMR-400 3m May. 14, 2014
9 Pre-Amplifier Anritsu MHG648A M92649 Jun. 18, 2014
10 |Log-Bicon Antenna| Schwarzbeck | VULB9168-352 9168-352 Jun. 11, 2014

8.3 MEASURING INSTRUMENTS SETTING

Remark: N/A: denotes no modelname, no serial No. or no calibration specified.

EMI Test Receiver

Parameter Setting

Attenuation

Auto

Start ~ Stop Frequency

9kHz~150kHz / RB 200Hz for QP

Start ~ Stop Frequency

150kHz~30MHz / RB 9kHz for QP

Start ~ Stop Frequency

30MHz~1000MHz / RB 120kHz for QP
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8.4 TEST PROCEDURES

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1 GHz. For
frequencies above 1 GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3m
Semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna
are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

g. The testing follows the guidelines in ANSI C63.4 and FCC Public Notice DA 00-705 Measurement
Guidelines. In case the emission is fail due to the used RBW/VVBW is too wide, marker-delta
method of FCC Public Notice DA 00-705 will be followed.

NOTE:

a. Reading in which marked as QP or Peak means measurements by using are Quasi-Peak Mode
with Detector BW=120 kHz; SPA setting in RBW=100 kHz, VBW =100 kHz, Swp. Time = 0.3
sec./ MHz.

b. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.

8.5 DEVIATION FROM TEST STANDARD
No deviation

8.6 TEST SETUP LAYOUT

.=t

PR
g

Stand alone device

cemefeen
cecdona
cecadecaan
T

A
Y.

A

AT 1-4m

0.8m

L Ground Plane
Test
Receiver
. ]
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8.7 EUT OPERATING CONDITIONS

operating condition is specified in the follows during the testing.

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special
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8.8 TEST RESULTS

EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11b/2437 MHz
Polarization: Vertical
B0 dBud/m
I_
I o —
" ks g
oz 3
-2
FO.000 12700 24,00 F.00 18, 0 15,000 [aFAL . i NG, I V0.0 MHz
Reading Comect Measure-
Mo. Mk. Freg.  Level Factor ment Limit ~ Cwer
MHz dBuV dB dBuVim dBuvim dB Detector Comment
1 42 1250 33592 -14.24 19.68 4000 -20.32 peak
2 76.0750 36.38 1775 18.63 4000 -21.37 pezak
3 2522000 29.62 -14.31 15.31 4600 -30.69 peak
4 * 519.8500 36.25 -8.99 2726 4600 -1874 peak
5 539.2500 3492 -8.45 2643 4600 -19.57 peak
6 650.8000 33.40 -6.88 26.52 4600 -1948 peak
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11b/2437 MHz
Polarization: Horizontal
B dBud/m
I_
I s —
I
: 1
k3 &
0000 12700 2400 Ea ] H18.00 515, 00 B12.00 709,00 B0, D 100000 MHz
Reading Comect Measure-
Mo. Mk. Freq.  Level Factor ment Limit ~ Chwer
MHz dBuV dB dBuVim dBu\Vim dB Detector Comment

1 42 1250 35.26 -14.24 21.02 4000 -18.98 peak

2 143.9750 31.07 1443 16.64 4350 -26.86 peak

3 165.8000 30.67 -14.44 16.23 4350 2727 peak

4 325.8500 28.79 -12497 15.82 4600 -30.18 peak

5 599.8730 29.97 G576 231 4600 -22.79 peak

6 650.8000 33.74 -£_58 26 BB 4600 -19.14 peak
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9 RADIATED SPURIOUS EMISSION (ABOVE 1 GHZ)

9.1 LIMIT

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall

within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to
be followed.

Frequency Range: 9 kHz to 1 GHz

FREQUENCY Field Strength Measurement Distance
(MHZz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Frequency Range: above 1 GHz

FREQUENCY Class A (dBuV/m) (at 3m) Class B (dBuV/m) (at 3m)
(MHz) PEAK AVERAGE PEAK AVERAGE
above 1 GHz 80 60 74 54

NOTE:

The limit for radiated test was performed according to FCC PART 15B.
The tighter limit applies at the band edges.

Emission level (dBuV/m)=20log Emission level (uV/m).

The test result calculated as following:

Measurement Value = Reading Level + Correct Factor

Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain(if use)
Margin Level = Measurement Value — Limit Value

~— — ~— ~—

(1
(2
(3
(4
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9.2 MEASUREMENT INSTRUMENTS LIST

Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP-30 100854 Sep. 08, 2014
2 Horn Antenna Schwarzbeck BBHA 9120 D-325 Apr. 14, 2015

Microwave :
3 Pre_amplifier Agilent 8449B 3008A01714 Apr. 15, 2015
. Harbour
4 Microflex Cable industries 27478LL142 1m May. 13, 2014
5 Microflex Cable EMC S104-SMA 8m May. 13, 2014
. Harbour
6 Microflex Cable industries 27478LL142 3m May. 13, 2014
7 Test Cable LMR LMR-400 12m May. 14, 2014
8 Test Cable LMR LMR-400 3m May. 14, 2014
9 Pre-Amplifier Anritsu MHG648A M92649 Jun. 18, 2014
10 |Log-Bicon Antenna| Schwarzbeck | VULB9168-352 9168-352 Jun. 11, 2014

9.3 MEASURING INSTRUMENTS SETTING

Remark: N/A: denotes no modelname, no serial No. or no calibration specified.

Spectrum Analyzer

Parameter Setting

Attenuation

Auto

Start Frequency

1000 MHz

Stop Frequency

10th carrier harmonic

RB / VB (emission in restricted band)

1MHz / 1MHz for Peak, 1 MHz / 10Hz for Average

RB / VB (other emission)

1MHz / 1MHz for Peak, 1 MHz / 10Hz for Average
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9.4 TEST PROCEDURES

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3m
Semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

b. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna
are set to make the measurement.

c. The initial step in collecting conducted emission data is a spectrum analyzer peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

d. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

e. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

f. The testing follows the guidelines in ANSI C63.4 and FCC Public Notice DA 00-705 Measurement
Guidelines. In case the emission is fail due to the used RBW/VBW is too wide, marker-delta
method of FCC Public Notice DA 00-705 will be followed.

NOTE:

a. Reading in which marked as Peak means measurements by using are Peak Mode with

instrument setting in RBW= 1 MHz, VBW= 1 MHz, Swp. Time = Auto.
Reading in which marked as AV means measurements by using are Average Mode with instrument
setting in RBW= 1 MHz, VBW= 10 Hz, Swp. Time = Auto.

b. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall
be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG
Mode didn‘t perform.

9.5 DEVIATION FROM TEST STANDARD
No deviation

9.6 TEST SETUP LAYOUT

Stand alone device ) A

f1-4m

A
Y

3m ;

e B I_.___

A
A

0.8m

. Absorbers 1

Spectrum
Analyzer Amp.
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9.7 EUT OPERATING CONDITIONS

operating condition is specified in the follows during the testing.

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special
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9.8 TEST RESULTS - 2412-2462 MHZ

EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11b/2412 MHz
Polarization: Vertical
12000 dBuv Am
i
T
2z
200
ZIRZ 000 FIF200 T2 00 Z392 10 402100 47200 2 0 432 0 A2 0 G20 MHz
Reading Correct Measure-
Mo, M. Freq. Level Factor ment Limit  Ower
MHz dBuv dB dBuVim dBuim dB Detector Comment
1 2380000 2375 3181 5556 7400 -1844 peak
2 2390000  11.78 31.81 4357 5400 -1043 AVG
3 X 2411250  BE.65 3189 10054 7400 2654 peak
4 * 2411250 BE5.7D 3180 ©753 5400 4353 AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11b/2412 MHz
Polarization: Vertical
12000 dBuMm
T
|
1 ®
)
2 4
= E
2000
OO0, 000 3550, 0 BT 00, BRI, 0 V20000 13000 VR30N000  VEES0.00 77 400,100 ZESO0.M MHz
Reading Comect Measure- o
Mo, M. Freq. Level Factor ment Limit  Crver
MHz dBuy dB dBulim dBuVim dB Detector Comment
1 4523960  46.48 6.21 5269 7400 -21.31  peak
2 * 4823980  37.74 £.21 4395 5400 -10.05 AVG
3 7235345 4428 1248 5676 7400 -17.24 peak
4 7235345 3116 1248 4364 5400 -10.36 AVG
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EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity [60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11b/2412 MHz

Polarization: Horizontal
12000 dBuv/m

2000

ZIRZ MO0 2372 00 238200 239200 2402 100 241200 242200 2432 100 2442 00

2462 00 MHz

Reading Correct Measure-
Mo, Mk. Freq. Level Factor ment Limit  Ower

MHz dBuV dB dBu\/m dBuV!m dB Detector Comment

2390000 23.85 31.81 25.66 7400 -13.34 peak

2390.000 12.12 31.81 4393 5400 10,07 AVG

1
2
3 X 2411.230 G5.47 31.89 10036 74.00 2636 peak
4 * 2411.250 66.05 31.89 97.94 5400 4394 AVG
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EUT Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity

60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11b/2412 MHz

1200 dBuddm

Polarization: Horizontal

200

AL

1000000 3/50.00  FO0000  EESOOD 1120000 13FH000  1EI0000  IBSSOL00 140000 ZESI00.00 MHz
Reading Correct Measure-
Mo. Mk. Freq.  Level Factor  ment Limit ~ Cwer
MHz dBuV dB dBuVim dBuvim dB Detector Comment
1 4323870 45.54 6.21 5475 7400 -19.25 peak
2 * 4323870 41.35 6.21 47.56 54.00 -5.44 AVG
3 T236.340 4373 12.50 56.23 7400 777  peak
4 T236.340 31.37 12.50 43.87 5400 -1013  AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11b/2437 MHz
Polarization: Vertical
1200 dBuvdm
T
200
ZIET 000 2397 00 2407 00 217.00 2427 00 2437 00 2447 0 2457 .00 2467 00 2487 00 MHz
Reading Cormect Measure-
MNo. Mk.  Fregq.  Level Factor ment Limit ~ Cwer
MHz dBuV dB dBuim dBu\m dB Detector Comment
1 X 2436200 7561 3200 10761 7400 3361 peak
2 * 2436200 7175 3200 10375 54.00 4975 AVG
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EUT

Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity

60%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11b/2437 MHz
Polarization: Vertical
12000 dBus/m
70
3
1 W
3
= 4
*
20.0
TO00, 000 550,100 B 00,100 BR5I0, D0 TTA000  IFTE0L00 VE30000  VERSO00 2740000 ZEH00.00 MHz
Reading Correct Measure-
Mo, Mk, Freq. Level Factor ment Limit — Cwer
MHz dBuV dB dBuV/m dBuVim dB Detector Comment
1 48T73.965 47.10 6.28 53.38 7400 -2062 peak
2 * 4BT3065 40.87 6.28 47.15 54 00 -6.8B5 AVG
3 T7311.055 44 .00 12,77 SBTT 7400 -17.23 peak
4 7311.055 31.38 12,77 44 15 54 00 -9.85 AVG
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EUT Mobile Computer

Model Name 9700

Temperature (26°C

Relative Humidity [60%

Test Voltage |AC 120V/60Hz

Test Mode

IEEE 802.11b/2437 MHz

Polarization: Horizontal

1200 dBuddm
T
0.0
ZIRF000 2397 00 2407 00 17 .00 2427 0 2437 00 2447 .00 245700 2467 D 2487 00 MHz
Reading Corect Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuim dBulim dB Detector Comment

1 X 2437.800 7751 32.00

109.51  74.00 33.51 peak

2 * 2437.800 73.05 32.00

105.05 54.00 21.05  AVG
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EUT

Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity [60%

Test Voltage |AC 120V/60Hz

200

Test Mode IEEE 802.11b/2437 MHz
Polarization: Horizontal
1200 dBuYdm
o

000N F550. 100 [ A5 D TA0000  I3E000 630000 1885000 F 40000 ZRS00.00 MHz
Reading Comect Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBu/m dBulim dB Detector Comment
1 4873915 4312 6.28 55.40 7400 -18.60 peak
2 * 4BV3915 44 26 6.28 50.54 54.00 -348 0 AVG
3 7311.100 43.30 12.77 56.07 7400 -17.93 peak
4 7311.100 31.35 1277 4412 54.00 -9.88 AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11b/2462 MHz

Polarization: Vertical

1200 dBuv/m
%
7
#
|
n.a
2070000 242200 432 .00 2442 .00 2452 00 B2 00 7200 82 00 452 00 1200 MHz
Reading Correct Measure-
Mo, Mk. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBu/m dBulm dB Detector Comment
1 X 24561250 69.58 32.10 10168 74.00 2768 peak
2 * 2451250 66.51 32.10 98.61 5400 44 61 AVG
3 2483.500 2398 32.19 S6.18 7400 -17.82 peak
4 2483.500 12.90 3219 45.09 5400 -5.91 AVG
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EUT

Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity [60%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11b/2462 MHz
Polarization: Vertical
12000 dBuMm
0
. &
z
F )
® ®
20.0
000,000 3550, 100 B0, D0 BRSO, D0 V20000 1376000 1630000 1885000 F1400000 PEH00.0 MHz
Reading Correct Measure-
Mo, M. Freq. Level Factor ment Limit  Ower
MHz dBuV/ dB dBulim dBulim dB Detector Comment
1 4923 985 47 .35 6.34 53.69 7400 -20.31 peak
2 * 4023 985 40.47 6.34 46.81 5400 -7.149 AVG
3 7385400 44 B5 13.04 57.89 7400 -16.11 peak
4 7385400 31.85 13.04 44 B9 5400 -9.11 AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11b/2462 MHz
Polarization: Horizontal
12000 dBudm
T
4
200
22000 2422100 43200 02100 A2 100 462 100 2472100 pabi=N 11 4521 o200 MHz
Reading Correct Measure-
Mo, M. Freq. Level Factor ment Limit  Crver
MHz dBuV dB dBuVim dBu\im dB Detector Comment
1 X 2461250  B8.55 3210 100685 7400 2665 peak
2 * 2461250  BE.2S 3240 9835 5400 4435 AVG
3 2483.500  24.85 3219  57.04 7400 1656 peak
4 2483500 13.12 3219 4531 5400 -888 AVG
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EUT

Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity

60%

Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11b/2462 MHz
Polarization: Horizontal
12000 dBud /m
n
i
i
b 4
=
200
000000 3550, 00 1100, i BR5I0, 0 V20000 13YE0.00 630000 18850000 F1400000 ZEHO0.00 MHz
Reading Correct Measure-
Mo. Mk. Freq.  Level Factor  ment Limit ~ Chver
MHz dBuV dB dBulim dBuim dB Detector Comment
1 4923975 48.25 6.34 54.59 7400 -19.41 peak
2 * 4023 975 4252 £.34 45 86 5400 -5.14 AVG
3 7385.550 45.54 13.05 58.59 7400 -1541 peak
4 7385.550 3229 13.05 45 34 5400 -B.66 AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.119/2412 MHz
Polarization: Vertical
12000 dBadfm
2
4
o
*
2
200
ZIEZO00 T2 00 TEHE2 0 382 0 A0 0 72100 A2 A2 00 A2 0 B2 0 MHz
Reading Cormect Measure-
Mo, M. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBu\im dBuvim dB Detector Comment
1 2380.000 3113 3181 6284 7400 -11.06 peak
2 2380000 1385 3181 4567 5400 -833 AVG
3 X 2410750 7036 3189 10225 7400 2825 peak
4 * 2410750 SBEBD 3180 ODBY 5400 2660 AVG
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EUT

Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity

60%

Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11g/2412 MHz
Polarization: Vertical
12000 dBuY/m
0
3
:.<
i
®
4
®
2
X
200
TO00, 000 3550, 00 B0, D BRSI0, 00 TTML0N 1375000 V630000 1885000 F1 400000 ZES00.00 MH 2
Reading Cormect Measure-
Mo, Mk. Freq. Level Factor ment Limit  Ower
MHz dBul/ dB dBuV/m dBuvim dB Detector Comment
1 4323.840 44 24 6.21 50.45 7400 -2355 peak
2 4823.840 31.43 6.21 37.64 5400 -1B3B AVG
3 7235.810 44 37 12.49 56.86 7400 -17.14 peak
4 * T235.810 31.74 12.49 44 23 5400 AFT AVG
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EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity [60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.119/2412 MHz

Polarization: Horizontal
12000 dBuddm

2000

ZIEZ 00 F3F2.00 2382 00 239200 240200 2471200 2427200 2432100 2442 00

2462 00 MHz

Reading Corect Measure-
Mo, M. Freq. Level Factor ment Limit  Cwer

MHz dBuV dB dBulVim dBu\im dB Detector Comment

2390.000 MNTT 31.81 63.58 7400 -1042 peak

2390.000 14.53 31.81 46.34 54.00 -TB6  AVG

1
2

3 X 2410.730 70.00 31.85 10189 74.00 2789 peak
4 * 2410.730 28.36 31.89 90.25 54.00 3625 AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.119/2412 MHz

Polarization: Horizontal

1200 dBuvdm
7
3
. ®
®
4
2 ®
e
0.0
M0N0 Zh50. 00 B0t BRSO 12000 1376000 1630000 THES0L00 2140000 PRSO0.00 MHz
Reading Correct Measure-
Mo, Mk, Freq. Level Factor ment Limit — Cwer
MHz dBul/ dB dBu\/im dBu\m dB Detector Comment
1 4524050 44 60 6.21 50.81 7400 -2319 peak
2 4524050 31.96 6.21 387 5400 1583 AVG
3 T236.185 44 24 12.50 S56.74 7400 -17.26 peak
4 * T236.185 31.56 12.50 44 08 5400 -9.94 AVG
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) Neutron Engineering Inc.

EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity [60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.119/2437 MHz

Polarization: Vertical

1200 dBuddm

Sk

200

ZIRT000 FIS¥ 00 2407 00 241700 22700 243700 2447 100

257 00 2457 0N 2487 00 MHz

Reading Corect Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower

MHz dBuV dB dBuV/m dBu\fim dB

Detector Comment

1 X 2438.200 7r.42 32.00 109.42 74.00 3542

peak

2 * 2438.200 65.23 32.00 97.23 5400 4323

AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.119/2437 MHz
Polarization: Vertical
12000 dBuddm
0
%
[
=
2
®
200
000N F550, 100 B0, R0, ) 20000 1FE000 V630000 IERE000 400,00 ZRE00.00 MHz
Reading Correct Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuV/m dBu\im dB Detector Comment
1 4873.645  44.57 5.28 50.85 7400 -23.15 peak
2 4873645 3111 5.28 3730 5400 -1681 AVG
3 7310.815  44.37 1277 5714 7400 -16.86 peak
4 * 7310815 3176 1277 4453 5400 947 AVG
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) Neutron Engineering Inc.

EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.119/2437 MHz
Polarization: Horizontal
1200 dBud/m
2
0
200
ZIF.000 Z397.00 240700 241700 242700 243700 244700 245700 246700 2487 00 MHz
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ~ ment  Limit  Owver
MHz dBuV dB dBuV/m dBulim dB Detector Commint
1 X 2438.200 78.65 32.00 11065 74.00 J6.65  peak
2 * 2438.200 BE.13 32.00 98.13 5400 4413 AVG
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EUT Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity [60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.119/2437 MHz

1200 dBuddm

Polarization: Horizontal

200

W

TONOL00 3650, 00 [ BRI 1000 I3E000 IE30000  TERS0L00 40000 ZRH00.00 MHz
Reading Comect Measure-
MNo. Mk.  Freq.  Level Factor ment Limit ~ Cwver
MHz dBuV dB8 dBuVim dBuvim dB Detector Comment
1 4873915 44 57 6.28 50.85 7400 -2315 peak
2 4873915 31.32 G.28 37.60 5400 -1640 AVG
3 7311140 4503 1277 57.80 7400 -16.20 peak
4 * T31.140 31.47 12.77 4424 54.00 976 AVG
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EUT Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity [60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.119/2462 MHz

Polarization: Vertical

1200 dBudfm
X
2
70
']
200
220000 2422 00 2432 00 442 .00 2452 0 262 00 2472 00 2482 100 24492 00 1200 WMHz
Reading Corect Measure-
Mo, M. Freq. Level Factor ment Limit  Cwer
MHz dBuV/ dB dBulim dBulim dB Detector Comment
1 X 2483.500 72.86 3211 10497 7400 3097  peak
2 * 2453500 60.07 3211 092.18 5400 318 AVG
3 2483.500 31.27 3219 63.46 7400 -10.54 peak
4 2483 500 14 .55 3219 46.74 5400 -7.26 AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.119/2462 MHz

Polarization: Vertical

1200 dBuyfm
70
% 4
®
2
*
20.0
0000 3550, 0 B0 BR50.0 11200000 136000 1R30000  1RRS000 X 400000 ZRH00.00 MHz
Reading Corect Measure-
Mo. Mk. Freg.  Level Factor ment Limit ~ Cwver
MHz dBuV dB dBuVim dBuvim dB Detector Comment
1 4923 870 44.40 6.34 50.74 7400 -2326 pezak
2 4923 870 3234 6.34 3B.68 5400 -1532 AVG
3 73586400 44 .93 13.05 57.98 7400 -16.02 peak
4 * T3IBE6.400 32.04 13.05 45.09 5400 -5.91 AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.119/2462 MHz
Polarization: Horizontal
12000 dBud/m
%
2
T
4
200
FANZ000 242200 A3 00 402100 2452100 2462100 2.0 2482100 2452 10 a2 MHz
Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit  Ower
MHz dBul dB dBuV/m dBulm dB Detector Comment
1 X 2463250 7136 3211 10347 7400 2947 peak
2 * 2463250 5965 3211 9176 5400 37T AVG
3 2483500 31.27 3219 6346 7400 -10.54 peak
4 2483500 1440 3219 4658 5400 741 AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.119/2462 MHz

Polarization: Horizontal

1200 dBuvdm
]
&
1
*
4
5 ®
*®
0.0
M0N0 Zh50. 0 B0t BR5I0 0 112000 1376000 16300000 THES0L00 2140000 PREO0.00 MHz
Reading Cormect Measure-
Mo, M. Freq. Lewvel Factor ment Limit  Ower
MHz dBuV' dB dBuim dBulim dB Detector Comment
1 4823920 4547 6.34 51.81 7400 -2219 peak
2 4823920 32.42 6.34 3876 5400 1524 AVG
3 7385.820 44 37 13.05 57.42 7400 -1658 peak
4 * 77385820 31.74 13.05 4479 5400 -9.21 AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/2412 MHz

Polarization: Vertical

1200 dBudfm
4
T
Fa

2000

FIRE OO0 Z3F2.00 32 00 >382 00 402 0 2412 00 2422 100 32 00 242 00 HME2. 00 MHz

Reading Correct Measure-
Mo, M. Freq. Level Factor ment Limit  Crver
MHz dBuV dB dBuVim dBu\im dB Detector Comment

1 2390.000 30.87 31.81 6268 7400 -11.32 peak
2 2390.000 17.45 31.81 49.26 54.00 474  AVG
3 X 2410.500 70.64 31.88 10253 7400 2853 peak
4 * 2410.500 61.46 31.88 93.35 54.00 3935  AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/2412 MHz
Polarization: Vertical
12000 dBuddm
T
%
4
2 "
*
200
VOO0 ZH50. 00 B0 BRI Mo IFE00 IE30000 VRS0 2400000 PREN0L00 MHz
Reading Correct Measure-
Mo, Mk, Freq. Level Factor ment Limit — Cwer
MHz dBul/ dB dBu\/im dBu\m dB Detector Comment
1 4824.425 4430 5.21 5051 7400 -2349 peak
2 4824425 3171 5.21 3792 5400 -16.08 AVG
3 7236060  43.81 1249 5630 7400 -17.70 peak
4 * 72360680 3137 1240 4386 5400 -10.14 AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/2412 MHz
Polarization: Horizontal
12000 dBuddm
4
T
%
2000
FIRZ 000 FTIF2.00 A2 0 302 0 02100 47200 2200 2 00 A2 I MEZ 00 MHz
Reading Corect Measure-
Mo. Mk. Freq. Level Factaor ment Limit  Ower
MHz dBuV dB dBu/m dBu\'m dB Detector Comment
1 2390.000 3267 3181 8448 7400 852 peak
2 2330000 1789 3181 4980 5400 420 AVG
3 X 2410750 7071 3180 10260 7400 2860 peak
4 * 2410750 61.82 31859 9371 5400 3971 AVG
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EUT

Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity

60%

Test Voltage |AC 120V/60Hz
Test Mode IEEE 802.11n (20 MHz)/2412 MHz
Polarization: Horizontal
12000 dBud /m
mn
i
2
®
200
1000000 3550, 0 B0, o BRI, D0 20000 136000 V30000 TEBS0.00  F1 400,00 PRS00 MHz
Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit ~ Cwver
MHz dBuV/ dB dBuV/m dBu'im dB Detector Comment
1 4523.905 4477 6.21 50.95 7400 -2302 peak
2 4823.905 31.87 6.21 3808 5400 1592 AVG
3 7235.985 44 05 12.49 S56.54 7400 1746 peak
4 * 72359085 31.62 12.49 44 11 5400 -9.89 AVG
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) Neutron Engineering Inc.

EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHz)/2437 MHz
Polarization: Vertical
1200 dBuv/m
%
2
Fii]
200
TIRT 00 39700 2407 00 21700 2427 0 243700 2447100 2457 00 2467 0 2ET 0 MHz
Reading Corect Measure-
Mo. Mk.  Freg.  Lewel Factor ment Limit ~ Cwer
MHz dBuV dB dBuVim dBulim dB Detector Comment
1 X 2438200 76.87 32.00 108.87  74.00 3487 peak
2 * 2438200 G4.75 32.00 96.75 24.00 4278 AVG
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EUT Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity [60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/2437 MHz

1200 dBud/m

Polarization: Vertical

200

)

000N 3550, 100 B0, 10 BREL D 1000 I3FE000  IE30000  TESS0L00  F 40000 FREN0LMD MHz
Reading Commect Measure-
Mo. Mk. Freg.  Level Factor ment Limit ~ Cwver
MHz dBuV dB dBuV/m dBul'm dB Detector Comment
1 43T73.570 4475 6.28 51.03 7400 -2297 peak
2 43T73.570 31.3 6.28 37.58 5400 1641 AVG
3 7311150 4493 1277 57.70 7400 -16.30 peak
4 * 7311150 31.72 1277 44 .49 5400 -8.51 AVG
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M Neutron Engineering Inc.

EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity [60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/2437 MHz

Polarization: Horizontal

1200 dBuvdm
1
X
2
7
0.0
ZIT 000 ZISF 00 2407 .00 217 .00 2427 00 2437 00 2447 0 2457 .00 2467 00 2487 00 MHz
Reading Corect Measure-
Mo. Mk.  Freg.  Level Factor ment Limit ~ Cwer
MHz dBuV dB dBuim dBu\m dB Detector Comment

1 X 2438.000 78.25 32.00 11025  74.00 36.25  peak

2 * 2438.000 65.49 32.00 97.49 2400 4349 AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/2437 MHz
Polarization: Horizontal
12000 dBuddm
o
3
1 X
X
5
X
2
¥
200
000N F550, 100 B0, R0, ) 20000 1FE000 V630000 IERE000 400,00 ZRE00.00 MHz
Reading Correct Measure-
Mo, Mk, Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuV/m dBu\im dB Detector Comment
1 4573.890 4577 5.28 5205 7400 -21.95 peak
2 4873800 3191 5.28 3819 5400 -15.81 AVG
3 7310.865 4423 1277 5700 7400 -17.00 peak
4 * 7310865 3171 1277 4448 5400 8952 AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/2462 MHz
Polarization: Vertical
12000 dBuv Am
%
2
T
#
-1
200
2412000 242200 2A32 100 2442100 245200 2462 100 200 2482 0 2452 10 a2 MHz
Reading Correct Measure-
Mo, KMk, Freq. Level Factor ment Limit — Ower
MHz dBuV dB dBu/m dBu\im dB Detector Comment
1 X 2480750 71.29 3210 10339 7400 2939 peak
2 * 2480750  B2.57 3210 9467 5400 4087 AVG
3 2483500  29.37 3219 6156 7400 -1244 peak
4 2483500 17.09 3219 4928 5400 472 AVG
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EUT Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity [60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/2462 MHz

Polarization: Vertical

1200 dBudfm
T
a
X
i
4
2 =
=
20000
T000000 500 [ATIIRT BR&0. 0 1200 13S0 IR30000  VHES0L00 X1 A00L00 ZRE00.M] MHz
Reading Corect Measure-
Mo. Mk.  Freg.  Lewel Factor ment Limit ~ Cwer
MHz dBuV dB dBuVim dBu\m dB Detector Comment
1 4923 985 44 .24 6.34 50.63 7400 -23.37 pezk
2 4923985 32.75 6.34 39.09 5400 1491 AVG
3 7386225 4534 13.05 58.39 7400 -1581 pezak
4 * T3IBE 225 31.52 13.05 44 57 5400 -89.43 AVG
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EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/2462 MHz

Polarization: Horizontal

120 dBuv/m
1
X
2
0
[
200
20070000 2422 00 2432 .00 2442 00 2452 00 HME2 00 247200 2482 00 2492 00 1200 MHz
Reading Cormect Measure-
Mo, Mk. Freq. Level Factor ment Limit  Ower
MHz dBul/ dB dBuV/m dBuvim dB Detector Comment

¥ 2460750 70.35 32.10 10245 7400 2345 peak
* 2480750 61.74 32.10 93.84 54.00 3984 AVG
2483.500 30.62 3219 62.81 7400 -11.19 peak
2483.500 16.79 32.19 48.98 54.00 -5.02 AVG

fu| L] BRI =
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200

EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/2462 MHz
Polarization: Horizontal
12000 dBuddm
T

00000 35500

G100 ) BB, D

1TM000 I3FE000 630000 TESS000  F 400000 ZREN0LM) MHz
Reading Comect Measure-
Mo, Mk, Freq. Level Factor ment Limit  Cwer
MHz dBuV dB dBuVim dBuvim dB Detector Comment
1 4923 455 4475 6.34 21.09 7400 -2291 peak
2 4923 455 3237 6.34 38 5400 1529 AVG
3 7386.000 45.87 13.05 28.92 7400 -15.08 peak
4 * T356.000 31.86 13.05 4491 54.00 909 AVG
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9.9 TEST RESULTS - 5745-5825 MHZ

M Neutron Engineering Inc.

EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5745 MHz
Polarization: Vertical
12000 dBaddm
3
*
Fl
T 1
X
2
200
BEAG.00 505, 0 500 0250 B350 B7A5. 00 550 HI65. 0 L BP95.00 MHz
Reading Cormect Measure-
Mo, Mk, Freq. Lewvel Factor ment Limit  Cwer
MHz dBul/ dB dBu/im dBu\m dB Detector Comment
1 5725000 2814 3965 6779 8350 1571 peak
2 5725000 16.39 3965 5604 BIS0D  -T4E  AVG
3 X 5744000 6018 3970 9988 8350 1638 peak
4 * E744000 5232 3870 9202 G350 2852 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5745 MHz
Polarization: Vertical
1200 dBud/m
n %
1
E3 !
¥
Zz
®
200
000 4500, 0 L TAF00L00  VERN0L00  FOS00.00 24400000  ZH300000  ZXA00.00 ADON0.00 MHz
Reading Correct Measure-
Mo. Mk. Freg.  Level Factor ~ ment  Limit  Over
MHz dBuV dB dBulim dBulim dB Detector Comment
1 1148945 42.83 18.29 61.12 g350 -22.33 peak
2 11489.71 30.83 18.29 4912 6350 -14.38 AVG
3 1723415 42.96 2527 65 .23 d350 1527 peak
4 * 1723415 31.13 2527 56.40 63.50 -7A0 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5745 MHz
Polarization: Horizontal
12000 dBud/m
3
A
4
m %
o
200
SEAD.00 505, 0 [ L 02600 0335, 0 0745, 100 BIN5. 00 B65, 0 L D950 MHz
Reading Correct Measure-
Mo, M. Freq. Level Factor ment Limit  Crver
MHz dBuV dB dBuVim dBu/im dB Detector Comment
1 5725.000  30.97 3965 TO0.62  §3.50 -12.88 peak
2 5725000  18.38 3965 5801 B35S0 548  AVG
3 X 5744.000 62.58 39.70 10228 §3.50 1878 peak
4 * 5744000 5541 3970 8511 B350 3161 AVG

Report No.: NEI-FCCP-1-1404142

Page 109 of 155




EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11a/5745 MHz

Polarization: Horizontal

1400 dBuddm
7 ¥
1
® 4
x
2
b
200
OO0 4500, BB TA00L00  VEEN0OD  MOSO000 24400000 PHIOO00 R0 AM00. 00 MHz
Reading Corect Measure-
Mo, Mk. Freg. Level Factor ment Limit  Ower
MHz dBuV dB dBu¥im dBu\im dB Detector Comment

11489.93 4322 18.29 61.51 8350 -21.99 peak
11459.95 30.87 18.29 4916 6350 1434 AVG
1?234.?; 4363 2527 68.90 3350 -14.60 peak
* 1?234.?; 31.18 2227 56.45 63.50 105 AVG

du| L] R =
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) Neutron Engineering Inc.

EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5785 MHz
Polarization: Vertical
12000 dBuv/m
1
s
2
n
20
S35 000 545 0 h7HE DD h765, 0 hTE D0 h785 00 B795 00 RB0% D0 [E ] A5 00 MHz
Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment Limit —~ Over
MHz dBuy dB dBuV/m dBu\im dB Detector Comment
1 X 5784000 60.15 3980 9995 B350 1645 peak
2 * 5784000 51.34 39.80 9114 B350 2764 AVG
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EUT Mobile Computer

Model Name

9700

Temperature (25°C

Relative Humidity

62%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11a/5785 MHz

Polarization: Vertical

1200 dBuyfm
L &
3 &
=
2
=
2000
T00.000 4500 B0 0 VX000 VERO0LOD 20500000 24400000  PH3N0O00  ZEAO0000 A0 MHz
Reading Correct Measure-
Mo, M. Freq. Level Factor ment Limit  Crver
MHz dBuV dB dBuVim dBu\im dB Detector Comment
1 11569 47 42.94 18.30 61.24 8350 -22.26 peak
2 11569 47 32.47 18.30 50.77 6350 1273 AVG
3 17354 .62 4245 26.11 68.56 8350 -14.94 peak
4 * 17354862 32.84 26.11 58.95 63.50 -4 55 AVG
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) Neutron Engineering Inc.

EUT Mobile Computer Model Name 9700

Temperature |25°C Relative Humidity [62%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11a/5785 MHz

Polarization: Horizontal

12000 dBuddm
1
M
?
L
20.0
SrA0M00 545 0 hRE. 0 BRE. D BRI BRE 0 BE 0 BRNS 0D [EEN L REA6 D MHz
Reading Comect Measure-
Mo. Mk. Freq. Level Factaor ment Limit  Ower
MHz dBuV dB dBuVim dBulim dB Detector Comment

1 X 5786000 62.58 39.81 10239 83.50 18.89  peak

2 * 5786.000 23.82 39.81 93.63 63.50 3013 AVG
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EUT Mobile Computer

Model Name

9700

Temperature (25°C

Relative Humidity [62%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11a/5785 MHz

Polarization: Horizontal

1200 dBudfm
0 i
+ 4
®
z
e
20.0
00000 4500, BRI 10000 VERO0LON 2050000 24400000  ZEIN0L00  ZFA00000 A0 00 MHz
Reading Commect Measure-
Mo. Mk. Freq.  Level Factor ment Limit ~ Cwer
MHz dBu\ dB dBuVim dBulim dB Detector Comment
1 11571.68 42 69 18.31 61.00 8350 -2250 peak
2 11571.68 32.42 18.31 50.73 6350 1277 AVG
3 17355.03 4327 26.13 69.40 8350 -14.10 peak
4 * 1735503 32.91 26.13 59.04 53.50 -4 46 AVG
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EUT Mobile Computer Model Name 9700

Temperature |25°C Relative Humidity [62%

Test Voltage |AC 120V/60Hz

Test Mode ||IEEE 802.11a/5825 MHz

Polarization: Vertical
1200 dBuddm

-

200

K000 5785 00 595,00 A0S 0 S5 00 SH2%. 00 SH35 00 SRA5 FBEGE D

REFE 00 MHz

Reading Comect Measure-

MNo. Mk.  Freq.  Level Factor ment Limit ~ Cwver

MHz dBuV dB dBu/m dBu\'m dB Detector Comment

1 X 5826.000 60.05 39.90 99.95 83.50 16.45  peak

2 * 5B826.000 20.75 39.90 90.65 63.50 2715 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11a/5825 MHz
Polarization: Vertical
12000 dBuvAm
7 &
1
" q
x
2
£l
200
TONOL00 A500. BRI 1000 TRRODOD  FOS00L00  Z4400000  ZE0000  ZEAD0L00 A0 MHz
Reading Commect Measure-
Mo, M. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuV/m dBu\im dB Detector Comment
1 1164999 4327 1833 6180 8350 -2190 peak
2 1164999 3113 1833 4045 B350 1404 AVG
3 1747495 4212 2695 6907 8350 -14.43 peak
4 * 1747488 3085 2695 S57B0 6350 570 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz
Test Mode ||IEEE 802.11a/5825 MHz
Polarization: Horizontal
1200 dBuvm
X
2
]
200
G775 MO0 G5 00 B95. 00 RIS, D ek ] SH35. 00 GRG0 RGE ) BEPE 00 MHz
Reading Correct Measure-
Mo. Mk.  Freg.  Level Factor  ment Limit  Ower
MHz dBuV dB dBuV/im dBu\im dB Detector Comment

1 X 5826.000 62.65 39.90

102.55

g3.50 19.05  peak

2 * 5826.000 >4.50 39.90 94.40

G3.50 3080 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz
Test Mode ||IEEE 802.11a/5825 MHz
Polarization: Horizontal
1200 dBuddm
7 %
1
® L]
x
]
£
200
OO0 500, 0 BBl TAF00L00  VEEN0O0  AOSO00.00 24400000  FHIO000  ZEM000 AMO0. 00 MHz
Reading Correct Measure-
Mo. Mk. Fregq.  Level Factor  ment  Limit  Ower
MHz dBuV dB dBuVim dBulim dB Detector Comment
1 1164911 4326 18.33 61.59 d3.50 -21.91 peak
2 1164911 31.06 18.33 49.39 6350 1411 AVG
3 17474 .83 4320 26.95 70.15 d3.50 -13.35 peak
4 * 1747483 30.87 26.95 57.82 63.50 -5.68  AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5745 MHz
Polarization: Vertical
12000 dBudm
§
F
™ %
2
20.0
SEAL.00 505,00 i L 2500 i 045,100 055,00 BI65.00 5.0 BrA5.0 MHz
Reading Correct Measure-
Mo, M. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuVim dBu\Vim dB Detector Comment
1 5725.000  30.22 3965 BO.BT 8350 1363 peak
2 5725000  16.98 3965 5661 B35S0 -BBY AVG
3 X 5744000 58.86 3970 9856 8350 1506 peak
4 * 5744000 S51.68 3970 9138 B350 2788 AVG
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EUT

Mobile Computer

Model Name

9700

Temperature (25°C

Relative Humidity

62%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11n (20 MHz)/5745 MHz
Polarization: Vertical
12000 dBuM/m
o %
L
A
4
=
2
®
20.0
000,000 4500 100 BRO0, D0 V20000 IRR0000 20500000  A4O00L00  ZAIO0OO0  3ZFA00.00 ADD00.M) MHz
Reading Corect Measure-
Mo, M. Freq. Level Factor ment Limit  Crer
MHz dBuV dB dBu/m dBulim dB Detector Comment
1 1149023 44 09 18.29 62.38 8350 -21.12 peak
2 1149023 3069 18.29 4898 B350 1452 AVG
3 1723578 43.41 2528 68.69 8350 -14.81 peak
4 * 1723578 30.98 2528 SE.26 6350 -7.24 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5745 MHz

Polarization: Horizontal

1200 dBuvdm
a4
" %
2
200
BEAG 000 505, 0 1500 B 25 00 B350 af45 0 b5 N h/h5. 0 ] Hr95.00 MHz
Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBu\im dBuVim dB Detector Comment

1 27232.000 27.76 39.85 67.41 33.50 -16.09 peak
2 5725000 16.53 39.65 56.18 63.50 -1.32 AVG
3 X 5744.000 60.02 39.70 99.72 33.50 1622  peak
4 * 5744000 21.51 39.70 91.21 6350 ¥ 71 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11n (20 MHZz)/5745 MHz
Polarization: Horizontal
12000 dBuvfm
7 %
1
] fl
=
2
K
200
V0000 4500, 0 ERI00, D 120000 IRRO0O0  FOSO000  Z4400000  ZE00L00  FEN00.00 A0 MHz
Reading Correct Measure-
Mo, MK, Freq. Level Factor ment Limit  QOwer
MHz dBuV dB dBu/im dBu\m dB Detector Comment
1 1149026  42.54 1529  B0.8B3 8350 -2267 peak
2 1148026  30.88 1829 4898 B350 1452 AVG
3 1723549 4392 2528 6920 8350 -14.30 peak
4 * 17235489 3104 2528 5632 6350 718 AVG
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EUT Mobile Computer Model Name 9700

Temperature |25°C Relative Humidity [62%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11n (20 MHz)/5785 MHz
Polarization: Vertical
12000 dBuv/m
%
2
o
2000
AEA5E DD WHz

S5m0 5745 00 B75E. 00 H7EG. 00 HFTE.00 ArHE. 00 574500 SH05. il b1 5.

Reading Comect Measure-

Mo, Mk. Freq. Level Factor ment Limit  Ower

MHz dBuV dB dBuV/m dBuim dB Detector Comment

1 X 5756.000 8.7 39.81 95.56 d3.50 1508 peak

2 * 5T756.000 50.75 39.81 90.56 6350 2706 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5785 MHz

Polarization: Vertical

120 dBuv/m
m 3
1
" 1
=
2
b
200
100000 500, 0 B0 0 1270000 VRRO0LD 20500000 24400000  ZEI0000  ZFA00.00 A0 000 MHz
Reading Cormect Measure-
Mo, Mk. Freq. Level Factor ment Limit  Ower
MHz dBul/ dB dBuV/m dBuvim dB Detector Comment
1 11570.84 4363 18.31 61.94 5350 -21.56 peak
2 11570.84 3057 18.31 4888 6350 -1462 AVG
3 17354 66 4213 26.11 65.24 5350 -1526 peak
4 * 1735466 30.95 26.11 57.06 63.50 -6.44 AVG
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EUT Mobile Computer Model Name 9700

Temperature |25°C Relative Humidity [62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5785 MHz

Polarization: Horizontal

1200 dBuyfm
3
=3
2
70
0.0
H735.0000 HrA5 00 a5 0 i ] el hiE5 0 b5 00 RANS 00 RSO0 HH35 00 MHz
Reading Corect Measure-
Mo. Mk. Freq.  Level Factor  ment Limit ~ Civer
MHz dBul/ dB dBuV/m dBuvim dB Detector Comment

1 X 5784.000 61.25 39.80 10105 83.50 17.55  peak

2 * 5784.000 54.03 39.80 93.83 63.50 3033 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5785 MHz

Polarization: Horizontal

1200 dBuddm
™ *
% 1
=
2
M
0.0
TN 00 4500, (i BRI 10000 VERODLOO 2050000 24400000  ZE300L00  Z*FA00000 AN00.m MHz2
Reading Corect Measure-
Mo, Kk, Freq. Level Factor ment Limit  Cwer
MHz dBuV dB dBuV/m dBuMim dB Detector Comment
1 1156943 4212 18.30 60.42 8350 -2308 pezak
2 1156943 30.55 18.30 45 .85 6350 -14865 AVG
3 17354 42 4332 26.11 69.43 3350 -14.07 pezak
4 * 1735442 30.96 26.11 57.07 6350 -6.43 AVG

Report No.: NEI-FCCP-1-1404142 Page 126 of 155



) Neutron Engineering Inc.

EUT Mobile Computer Model Name 9700

Temperature |25°C Relative Humidity [62%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11n (20 MHz)/5825 MHz
Polarization: Vertical
1200 dBuddm
&
2
T
20
HEVE DD MHz

S7FF5.000 5785 00 579500 RS 0 b e ] BHIE 00 SR45 DD SRG5. 0D

Reading Comect Measure-

Mo. Mk.  Freg.  Lewel Factor ment Limit ~ Cwer

MHz dBuV dB dBuVim dBu\m dB Detector Comment

1 X 5824.000 28.30 39.90 98.20 83.50 1470  peak

2 * 5824.000 20.48 39.90 90.38 6350 26.88 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5825 MHz

Polarization: Vertical

17000 dBuddm
0 &
1
4 4
b
z
¥
200
0000 900, R0 0 TFA0L00 TRRO0LOD  POSO0L00  F4400000  ZE30000  3FEO0.00 A0 MHz
Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuVim dBulm dB Detector Comment

1 11649.88 4267 18.33 £1.00 8350 -22.50 peak
11649.5& 30.98 18.33 4931 G3.50 -1419  AVG
1?4?4.5‘1- 4272 26.95 69 67 8350 -13.83 peak

* 1?4?4.5; 30.78 26.95 2773 63.50 -5TT 0 ANG

e L] R
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EUT Mobile Computer Model Name 9700

Temperature |25°C Relative Humidity [62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5825 MHz

Polarization: Horizontal
1200 dBud m

200

S775.000 55 00 B85 D0 B 0D b1 5.0 REZE 0 GG 00 Gi45. 00 GRG5. 0N

SHFE.00 MH2

Reading Cormect Measure-

Mo. Mk. Freq.  Level Factor ment Limit ~ Cwer

MHz dBuV dB dBulim dBuim dB Detector Comment

1 X 5826.250 61.27 39.90 10117 83.50 17.67  peak

2 * 5B26.250 53.80 39.90 93.70 63.50 020 AVG
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EUT Mobile Computer Model Name 9700
Temperature |25°C Relative Humidity [62%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5825 MHz

Polarization: Horizontal

1200 dBuyfm
70 %
1
4 4
e
?
£.3
0.0
0000 4500, i B0 0 T2F00L00  VERODLOO 2050000 24400000  ZE300000  ZEM00000 A00.M MHz
Reading Corect Measure-
Mo. Mk. Freq.  Level Factor  ment Limit ~ Civer
MHz dBul/ dB dBuV/m dBuvim dB Detector Comment
1 11650.91 42 65 18.33 60.95 5350 -2252 peak
2 11650.91 31Mm 18.33 4034 B350 14168 AVG
3 17475.07 42 B9 26.96 69.85 5350 -1365 peak
4 * 747507 30.71 26.96 5767 63.50 -5.83 AVG
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9.10TEST RESULTS (RESTRICTED BANDS)

EUT Mobile Computer Model Name 9700

Temperature 24°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11b

The transmitter was setup to transmit at the lowest channel and the field strength was

NOTE
measured at 2310-2390 MHz.
Polarization: Vertical
12000 dBuym
]
2
200
FAEZOO0 ZIF200  FIEZ00  ZISR00  MOZ00  FOZ00 FZR00 MIZ00 244200 6200 MH:z
Reading Correct Measure-

Mo, ME. Freq. Level Factor ment Limit  Cwer

MHz dBuV dB dBu/m dBu\'m dB Detector Comment

1 2350.000 2375 31.81 55.56 7400 -1544 peak

2 * 2390.000 11.76 31.81 43.57 3400 1043 AVG

Report No.: NEI-FCCP-1-1404142
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EUT Mobile Computer Model Name 9700
Temperature 24°C Relative Humidity |46%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11b
The transmitter was setup to transmit at the lowest channel and the field strength was

NOTE
measured at 2310-2390 MHz.
Polarization: Horizontal
12000 dBu¥/m
T
2
2000
ZIEZ. 000 Z3F2.00 238200 2392 0 2402 00 2472000 2422 100 2432 100 2442 D0 2462 00 MHz
Reading Correct Measure-
Mo, M. Freq. Level Factor ment Limit — Cwer

MHz dBuV dB dBuVim dBu\Vim dB Detector Comment
1 2390.000 23.85 31.81 0566 74.00 -18.34  peak
2 * 2390000 12.12 31.81 4393 5400 -10.07  AVG
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EUT Mobile Computer Model Name 9700

Temperature 24°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11b

NOTE was measured at 2483.5-2500 MHz.

The transmitter was setup to transmit at the highest channel and the field strength

Polarization: Vertical
12000 dBud/m

-

20,0

2412000 24220 24320 2402100 2452 0 462 0 FAT2 00 o bi=N 1] 2452 100

251200 MHz

Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit ~ Cwer

MHz dBuV dB dBuV/m dBuV'm dB Detector Comment

1 2483.500 2398 3218 S6.18 7400 -17.82 peak

2 * 2483.500 12.90 3218 43.09 34.00 -6.91 ANVG
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Page 133 of 155



) Neutron Engineering Inc.

EUT Mobile Computer Model Name 9700

Temperature 24°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode IEEE 802.11b

The transmitter was setup to transmit at the highest channel and the field strength

NOTE was measured at 2483.5-2500 MHz.
Polarization: Horizontal
12000 dBu¥/m
T
%
2
2000

22000 242200 243200 402100 2452 0 2462 00 247200 pabi= 1] 24520

251200 MHz

Reading Correct Measure-
Mo, M. Freq. Level Factor ment Lirnit Civer

MHz dBuV dB dBuVim dBu\Vim dB Detector Comment

1 2483.500 24 85 3218 57.04 7400 -16.96 peak

2 * 2483.500 13.12 3218 433 54.00 -5.69 AVG
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EUT Mobile Computer Model Name 9700

Temperature 24°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11g

NOTE

measured at 2310-2390 MHz.

The transmitter was setup to transmit at the lowest channel and the field strength was

Polarization: Vertical
12000 dBud/m

200

ZIEZ 0M 2372 00 238200 2392 00 2402 .00 241200 2472 00 2432000 2442 100

2462 .00 MHz

Reading Correct Measure-
Mo, WME. Freq. Level Factor ment Limit Over

MHz dBul dB dBuV/m dBu\V'm dB Detector Comment

1 2390.000 31.13 31.81 G2.94 7400 -11.06 peak

2 * 2390.000 13.86 31.81 4567 54.00 -8.33 AVG
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EUT Mobile Computer Model Name 9700

Temperature 24°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11g

NOTE

measured at 2310-2390 MHz.

The transmitter was setup to transmit at the lowest channel and the field strength was

Polarization: Horizontal
12000 dBuy/m

2000

ZIEZ 000 2372 00 2382 00 2342 .00 2402 100 241200 2422 00 2432 10 2442 )

2462000 MHz

Reading Correct Measure-
Mo, Mk. Freq. Level Factor ment Limit  Cwer

MHz dBul/ dB dBu\/m dBu/im dB Detector Comment

1 2390.000 INTT 31.81 63.56 7400 -1042 peak

2 * 2390.000 14.53 31.81 46.34 54.00 -7.B6  AVG
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EUT Mobile Computer Model Name 9700
Temperature 24°C Relative Humidity |46%
Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11g
The transmitter was setup to transmit at the highest channel and the field strength

NOTE
was measured at 2483.5-2500 MHz.
Polarization: Vertical
12000 dBuv/m
il
i;
2
2000
24120000 2422 00 2432 100 2442 00 2452 00 2462 00 247200 2482 D0 24592 0 ZH12.00 MHz

Reading Correct Measure-
Mo, MK, Freq. Level Factor ment Limit  QOwer

MHz dBuV dB dBu\im dBu'¥m dB Detector Comment
1 2483.500 327 32.19 63.46 74.00 -10.54  peak
2 * 2483500 14 55 32.19 46.74 5400 -7.26 AVG

Report No.: NEI-FCCP-1-1404142 Page 137 of 155



=N

eutron Engineering Inc.

EUT Mobile Computer Model Name 9700
Temperature 24°C Relative Humidity |46%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11g
NOTE The transmitter was setup to transmit at the highest channel and the field strength
was measured at 2483.5-2500 MHz.
Polarization: Horizontal
12000 dBud/m
o
%
2
2000
ZANZ000 242200 3200 2442100 2452 100 2462 100 A2 00 pabi=N 1 452 2012000 MHz
Reading Correct Measure-
Mo. Mk.  Freg.  Level Factor  ment Limit ~ Cwver
MHz dBuV dB dBuV/m dBu\!m dB Detector Comment
1 2483500 3127 3219 6346 7400 -1054 peak
2 * 2483500 1440 3219 4650 5400 -T41  AVG
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EUT Mobile Computer

Model Name

9700

Temperature (24°C

Relative Humidity

46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)

NOTE

The transmitter was setup to transmit at the lowest channel and the field strength was
measured at 2310-2390 MHz.

12000 dBuv/m

Polarization: Vertical

200

FIEZ000 FIF2. 00 32 0 382 4020 2472100 A2 0 A2 00 A2 G200 MHz
Reading Cormect Measure-
Mo. Mk.  Freg.  Level Facter  ment Limit ~ Ower
MHz dBuv dB diBas\fim dBuvim dB Detector Comment

1 2390.000 30.87 31.81

62.68 7400 -11.32 peak

2 * 2390.000 17.45 31.81

4926 54.00 -4.74  AVG
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EUT Mobile Computer Model Name 9700

Temperature 24°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)

NOTE

measured at 2310-2390 MHz.

The transmitter was setup to transmit at the lowest channel and the field strength was

Polarization: Horizontal
12000 dBud/m

200

ZIEZ000 Z3F2.00 238200 239200 240200 2471200 2422 00 243200 2442100

246200 MHz

Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit ~ Cwer

MHz dBuV dB dBuV/m dBuV'm dB Detector Comment

1 2390.000 32.67 31.81 G4.48 74.00 -9.52  peak

2 * 2390.000 17.99 31.81 49.80 54.00 420 AVG
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EUT Mobile Computer Model Name 9700

Temperature 24°C Relative Humidity |46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)

NOTE was measured at 2483.5-2500 MHz.

The transmitter was setup to transmit at the highest channel and the field strength

Polarization: Vertical
12000 dBud/m

W

2000

22000 2422 00 pek=R1 1} 2442100 2452100 46200 24720 2482 0 2452 )

251200 MHz

Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit  Ower

MHz dBuV dB dBu\im dBuVim dB Detector Comment

1 2483.500 2937 3218 61.56 7400 -12.44 peak

2 * 24853.500 17.09 3219 4928 54.00 472 AVG
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EUT Mobile Computer

Model Name

9700

Temperature (24°C

Relative Humidity

46%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)

NOTE The transmitter was setup to transmit at the highest channel and the field strength
was measured at 2483.5-2500 MHz.

Polarization: Horizontal

1200 dBuyfm
70
1
W
z
200
2000 2422 00 2432 00 2442 .00 452 0 HME2 0 2472 0 82 00 492 00 1200 MHz
Reading Correct Measure-
Mo. Mk. Freq.  Level Factor  ment Limit ~ Chver
dBuVim dBuVim dB Detector Comment

MHz dBuV dB

1 2483.500 30.62 32.19

62.81 7400 -11.19  peak

2 * 2483.500 16.79 32.19

48.98 54.00 -5.02 AVG
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10 POWER SPECTRAL DENSITY

IMIT

Test Item

Frequency Range (MHz)

Limit

Power Spectral Density

2400-2483.5

8 dBm (in any 3 kHz)

10.2MEASUREMENT INSTRUMENTS LIST

Item

Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

1

Spectrum Analyzer

R&S

FSP-30

100854

Sep. 08, 2014

10.3TEST PROCEDURES

10.4TEST SETUP LAYOUT

EUT

NOTE: N/A: denotes no modelname, no serial No. or no calibration specified.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.
b. Spectrum Setting: RBW=3 kHz, VBW=10 kHz, Sweep time = AUTO.

No deviation

10.5DEVIATION FROM TEST STANDARD

10.6EUT OPERATING CONDITIONS

SPECTRUM
ANALYZER

The EUT tested system was configured as the statements of 5.6 Unless otherwise a special
operating condition is specified in the follows during the testing.

Report No.: NEI-FCCP-1-1404142
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10.7TEST RESULTS - 2412-2462 MHZ

EUT Mobile Computer Model Name 9700
Temperature 26°C Relative Humidity [60%
Test Voltage |AC 120V/60Hz
Test Mode |IEEE 802.11b/2412 MHz, 2437 MHz, 2462 MHz
Power Density Limit
Frequency (dBm) (dBm) Result
2412 MHz -11.98 8 PASS
2437 MHz -11.96 8 PASS
2462 MHz -10.22 8 PASS
IEEE 802.11b/2412 MHz/Power Sepctral Density
i ex .'
frres]
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Date:

®

Date:

IEEE 802.11b/2437 MHz/Power Sepctral Density
“RBW 3 kHz Marker 1 [T1 ]

Ref 20 dBm *Att 30 dB SWT 2.25 =
20 Offeet 0.% dB
T Ex
[, ]
A W s
I‘.D[ﬂ/
). et
=80
Center 2.4376 GHz 2 MHEz/ Span 20 MH=z
10.AFR.2014 16:24:34
IEEE 802.11b/2462 MHz/Power Sepctral Density
“RBW 3 kHz Marker 1 [T1 ]
*WEBW 10 kH=z
Ref 20 dBm *Att 30 dB SWT 2.25 =
20 Offeet 0.% dB
Y Ex
I -
i fww&
30

N

=80

Center

2.462 GHz 2 MHEz/ Span 20 MH=z

10.APR.2014  16:27:00
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M Neutron Engineering Inc.

EUT Mobile Computer Model Name 9700

Temperature 26°C Relative Humidity [60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.119/2412 MHz, 2437 MHz, 2462 MHz

Power Density Limit

Frequency (dBm) (dBm) Result
2412 MHz -17.32 8 PASS
2437 MHz -15.87 8 PASS
2462 MHz -15.09 8 PASS

IEEE 802.119/2412 MHz/Power Sepctral Density

® REBW 3 kHz M:
VEW 10 kHz
Ref 20 dBm Att 30 dB SWT 2.8 =
20 Offket 0.4 4B

Center 2.412 GH=z 2.5 MHz/ Span 25 MH=z
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IEEE 802.119/2437 MHz/Power Sepctral Density

® *RBW 3 kHz Ma
*VEW 10 kHz

Ref 20 dBm Attt i0 dB SWT 2.8 =

20 Offget O0.% dB

=80

Center 2.437 GH=z Z2.% MHEH=z/ Span 25 MHz

Date: 10.AFR.Z2014 16:47:45

IEEE 802.119/2462 MHz/Power Sepctral Density

® *RBW 3 kHz Ma
*VEW 10 kHz

Ref 20 dBm Attt i0 dB SWT 2.8 =

20 Offget O0.% dB

70

-80

Center 2.462 GH=z Z2.% MHEH=z/ Span 25 MHz
Dat FR.2014 1€:50:31
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M Neutron Engineering Inc.

EUT Mobile Computer

Model Name

9700

Temperature (26°C

Relative Humidity

60%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/2412 MHz, 2437 MHz, 2462 MHz

Frequency POWgB[?ﬁ)nS'ty (Iagnr;[) Result
2412 MHz -17.15 8 PASS
2437 MHz -13.17 8 PASS
2462 MHz -156.22 8 PASS
IEEE 802.11n (20 MHz)/2412 MHz/Power Sepctral Density
® REBW 3 kEz Marlk 1
frres]
ATTR ol
| WY
il
Dat FR. 14 17:02:00
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IEEE 802.11n (20 MHz)/2437 MHz/Power Sepctral Density

® “REW 3 kHz Marker 1
“VEW 10 kHz 13,17 B

Ref 20 dBm Attt 30 dB SWT 3.2 =

20 Qffpet 0.% dB

" (2]

1 FH

== |,
10 H 3
30 t
40

fa M

=60

=80

Center 2.437 GH=z 2.8 MHz/ Span 28 MH=z
Date: 10.APR.Z2014 17:07:50

IEEE 802.11n (20 MHz)/2462 MHz/Power Sepctral Density

® “REW 3 kHz Marker 1
“VEW 10 kHz 15,22 dBw

Ref 20 dBm Attt 30 dB SWT 3.2 =

20 Qffpet 0.% 4B

" (2]

b gy

=80

Center 2.462 GHz 2.8 MHz/ Span 28 MH=z

Jate: 10.APR.2014 17:11:42
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) Neutron Engineering Inc.

10.8TEST RESULTS - 5745-5825 MHZ

EUT Mobile Computer Model Name 9700

Temperature |25°C Relative Humidity [62%

Test Voltage |AC 120V/60Hz

Test Mode ||IEEE 802.11a/5745 MHz, 5785 MHz, 5825 MHz

Frequency PowgB[?rel:)nsity (Iaiénr:) Result
5745 MHz -12.30 8 PASS
5785 MHz -13.69 8 PASS
5825 MHz -13.66 8 PASS

IEEE 802.11a/5745 MHz/Power Sepctral Density

® REBW 3 kHz M:
VEW 10 kHz
Ref 20 dBm Att 30 dB SWT 2.9 =
20 Offket O.& dB

-80

Center 5.745 GH=z 2.6 MHz/ Span 26 MHz
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IEEE 802.11a/5785 MHz/Power Sepctral Density

® RBW 3 kHz Ma
VEW 10 kHz

Ref 20 4dBm Att 30 dB SWT 2.9 s
z0 Offhet L)
=10

--&0

-&0

Center 5.785 GHz 2.6 MHz/ Span 26 MHz
Dat 7 .API 014 1 57 1

IEEE 802.11a/5825 MHz/Power Sepctral Density

® RBW 3 kHz Ma
VEW 10 kHz

Ref 20 4dBm Att 30 dB SWT 2.9 s
z0 Offhet L)
=10

--&0

-&0

Center 5.825 GHz 2.6 MHz/ Span 26 MHz
Dat T.AP 014 1 58
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) Neutron Engineering Inc.

EUT Mobile Computer

Model Name 9700

Temperature (25°C

Relative Humidity [62%

Test Voltage |AC 120V/60Hz

Test Mode |IEEE 802.11n (20 MHz)/5745 MHz, 5785 MHz, 5825 MHz

Frequency PowgB[:re‘:)nsny (Iagnr;[) Result
5745 MHz -14.22 8 PASS
5785 MHz -12.56 8 PASS
5825 MHz -14.05 8 PASS
IEEE 802.11n (20 MHZz)/5745 MHz/Power Sepctral Density

® EEW 3 kHz Mark [T1 ]

- .

== |,

2.8 MH=z/ Span 28 MH=z
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IEEE 802.11n (20 MHz)/5785 MHz/Power Sepctral Density

® *RBW 3 kHz M:
*VEW 10 kHz

Ref 20 dBm Attt i0 dB SWT 3.2 =

20 Offget O0.% dB

=80

Center 5.78BL GH=z 2.8 MHEH=z/ Span 2B MHz

Date: 17.AFR.2014 16:07:23

IEEE 802.11n (20 MHz)/5825 MHz/Power Sepctral Density

® *RBW 3 kHz M:
*VEW 10 kHz

Ref 20 dBm Attt i0 dB SWT 3.2 =

20 Offget O0.% dB

=80

Center 5.825 GHz 2.8 MHEH=z/ Span 28 MHz
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11 EUT TEST PHOTO

Conducted emission test photos
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Radiated spurious emission test photos
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